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PARTS ORDERING



GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid
in locating those parts which may be required in the maintenance of the unit. Always insist on
genuine Doosan parts for your unit.

Doosan Infracore Portable Power can bear no responsibility for injury or damages
resulting directly from the use of non-approved repair parts.

Doosan Portable Power service facilities and parts are available worldwide. Consult local
yellow pages or visit: www.doosanportablepower.com.

Special order parts may not be included in this manual. Contact the Portable Power Parts
Department with the unit serial number for assistance with these special parts.

Description

The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies
and detailed parts which make up this particular machine. This covers the standard models
and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar end
of the unit as the front. Standing at the rear of the unit facing the drawbar (front) will determine
the right and left sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of these
units. In the disassembly and reassembly of parts, extreme care must be taken to avoid
damaging threads by the use of wrong fasteners.

How To Order
Always specify the model and serial number of the unit.

Specify the part number and description.




COMPRESSOR PARTS



Frame, Lifting Bail and Wiring Harnesses




ITEM COMM. NO. DESCRIPTION QTY |DIMENSIONS/NOTES

1 46545224SB Bail, Lifting 1

2 46553010SB Frame, Steerable Running Gear 1

3 36763670 Screw, Hex Head M20 - 2.5 X 60 6

4 46566921SB Bracket, Harness Support 9

5 35279025 Screw, Tapping M08 - 1.25 X 20 26

6 46566920SB Bracket, Harness Support 1

7 46566919SB Bracket, Harness Support 1

8 35225093 Clamp, Support 1/2” ID Rubber Coated 2 |Not Shown

9 35225077 Clamp, Support 11/16” ID Rubber Coated 2 |Not Shown

10 35253038 Clamp, Support 3/8” ID Rubber Coated 3 |Not Shown

11 36797652 Screw, Tapping M06 - 1.0 X 12 3 |Not Shown

Harnesses

46609002 Harness, Engine CAT-C13 T4i 1 |Not Shown
46611719 Harness, Alternator CAT-C13 T4i 1 |Not Shown
46609001 Harness, Compressor CAT-C13 T4i 1 |Not Shown
46609100 Harness, HR2.5 Airend CAT-C13 T4i 1 |Not Shown
46609003 Harness, Regulation System CAT-C13 T4i 1 |Not Shown




Frame and Running Gear
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ITEM COMM. NO. DESCRIPTION QTY |DIMENSIONS/NOTES
1 35369313 Step, Folding 1
2 36889608 Screw, Hex Flange M08 - 1.25 X 25 2
3 23037799 Axle, Rear Parking Brake 1
4 44016442 Assembly, Wheel and Tire 4
5 46554806SB Spacer, Rear Axle 4
6 46554884SB Bracket, Parking Brake Actuator 1
7 36879195 Nut, Hex Flange M10 - 1.5 3
8 36880995 Screw, Hex Flange M10 - 1.5 X 30 7
9 22987549 Actuator, Parking Brake with Cable 1
10 35290113 Screw, Hex Head M16 - 2 X 75 8
11 96703962 Screw, Hex Head M16 - 2 X 50 8
12 95052247 Plug, Square Head 4" NPT 5
13 23037773 Axle, Front 1

11



Front Steerable Axle
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 23037773 |Axle, Front 1
2 22871149 Drawbar, Pivot Arm 1
3 22871123  |Drawbar, Steering Arm 1
4 23056104 |Assembly, Spring and Shackle 2
5 22871222 Latch, Drawbar 1
6 22392138 |Bearing, Outer 2
7 22391261 |Bearing, Inner 2
8 22392146  |Nut, Hex M30 - 1.5 2
9 22392153 |Cap, Dust 2
10 22392229 |Washer 2
11 22871214 |Ring 2
12 22392211  |Nut, Hex Lock M16 - 1.5 12
13 22871370 |Knuckle, Left Steering 1
14 22871388 |Knuckle, Right Steering 1
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Rear Axle with Parking Brakes
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 23037799 |Assembly, Rear Axle with Parking Brake 1
2 22392468 |Pin, Cotter M3.2 X 20 3
3 23056104 |Assembly, Spring and Shackle 2
4 22904882 |Assembly, Brake Cable 1
5 22392260 |Nut, Hex Lock M10 - 1.5 1
6 22392567 |Washer, Spring End 1
7 22392559  |Spring, Compression 1
8 22392542 |Rod, Threaded M10 X 300 1
9 22392021 |Nut, Hex M10 - 1.5 3
10 22392039 |Yoke, M10 3
11 22392484  |Pin, Step 2
12 22392443 |Washer, Flat M12 2
13 22391833  |Nut, Hex Lock M12 - 1.75 2
14 22392476 |Pin, Clevis M10 3
15 22392450 |Washer, M10 3
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Rear Axle Brake Hub and Brakes
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 22392682 |Plug, M25 X 18.4 H7 4
2 22392674 |Cuff, Brake Rod 2
3 22392526 Nut, M12 X M10 2
4 22392062 |Nut, Hex M12 2
5 22392518 |Hook, Safety M12 2
6 22392658 |Expander 2
7 22392666 |Spring 2
8 22392625 |Assembly, Brake Shoe 4
9 22392633 |Spring, Compression 4
10 22392617 |Adjuster 2
11 22392609 |Wedge 2
12 22392591 |Wedge 4
13 22392583 |Screw, Wedge 2
14 22392575 |Assembly, Brake Drum 2
15 22871214 |Assembly, Sealing Ring 2
16 22391261 |Bearing, Inner 2
17 22392138 Bearing, Outer 2
18 22392229 |Washer 2
19 22392146  |Nut, Hex M30 - 1.5 2
20 22392237 |Pin, Cotter M6.3 X 45 2
21 22392153 |Cap, Dust 2
22 22392211  |Nut, Lug M16 - 1.5 12

17






ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 44016442 |Assembly, Wheel and Tire 1
2 22929418 |Wheel 1
3 36877991 Tire, 215/75R17.5/H 1
4 23085079 |Stem, Valve 1

19




Engine, Mount and Fan
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46553965 |Fan 1
2 95920708 |Screw, Hex 1/2" - 13 X 1-1/2" 6
3 95922928  |[Nut, Hex 3/4" - 10 2
4 95935011 |Washer, Flat Narrow 13/16" ID 2
5 95934378  |Screw, Hex 3/4"-10 X 2" 2
6 96700919 |Screw, Hex M20 - 2.5 X 90 1
7 35584556 Mount, Center Bond 1
8 23299233SB |Bracket, Engine Support 1
9 35273937 |Washer, Snubber 1
10 96702741  |Nut, Hex Nylon Lock M20 - 2.5 1
11 46545109 |Engine, CAT-C13 T4i 1
12 46577939 |Elbow, 90° 1/8" NPT X 3/8” Hose Barb 1
13 22246722 |Adapter, 7/16” - 20 X 1/8” NPT 1
14 46557040 |Elbow, 90° O-Ring 7/8" - 14 X -6 JIC 2
15 36920304 |Hose, -6 JIC X 128" 1
16 36922805 |Hose, -6 JIC X 114" 1
17 46557041 |Connector, -4 JIC X -6 JIC 2
18 95365078 |Connector, Male 9/16" - 18 X -6 JIC 1

Engine Service Parts
46578321  |Filter, Primary Fuel 1
22730022 Bowl, Primary Fuel Filter 1
22090526 Filter, Secondary Fuel 1
46578323  |Filter, Engine Qil 1
46578324 Conditioner, Coolant Filter 1
46605739 Belt Set, Engine Fan 1
46618302 |Belt, Alternator 1
46613690 Filter, Crankcase Breather 1

21



Exhaust
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35857036 |Cap, Rain 1
2 46571659 |Tube, Muffler Outlet 1
3 35307131 |Clamp, Seal 4
4 36506079 |Clamp, Mounting 2
5 46571379  |Muffler 1
6 46571419 |Tube, Muffler Inlet 1
7 46570419 |Aftertreatment, Exhaust Assy. CAT-C13 T4i 1
8 46592119 |Clamp, Constant Torque 6
9 46557008 |Hose, Connector CEM Boost Air 3
10 46557001 |Tube, CEM Boost CEM Side 1
11 35261155 |Clamp, Saddle 1-3/4” ID 3
12 46560139SB |Bracket, CEM Tube Support 2
13 46578325 |Clamp, Spherical Exhaust 2
14 46557093 Insulation, Pipe Exhaust 1
15 46556471 |Tube, CEM Inlet 1
16 46574199 |Tube, CEM Boost Engine Side 1
17 46578320 |Elbow, Exhaust 1
18 35127653 |Clamp, Muffler 5" ID 1
19 92276096 |Mount, Exhaust Isolator 2
20 46577580SA |Bracket, Support Isolator 1
21 46577579SB |Bracket, Support Exhaust Pipe 1
22 36881886 |Nut, Hex Flange M08 - 1.25 8
23 46554961 Tube, Engine Exhaust 1
24 46578319 |Bellows, Exhaust 1
25 46557003SA |Bracket, Tube Support CEM Boost 1
26 46571539SB |Bracket, Muffler Mounting 1
27 46554958SB |Bracket, CEM Support 2
28 46607241SB |Bracket, Heat Shield 1
29 46585480SB |Bracket, Heat Shield 1
30 46585482  [Shield, Turbo Heat 1
31 46605740 |Shield, Bellows 1
32 46585479SB |Bracket, Heat Shield 1
33 36889608 |Screw, Hex Flange M08 - 1.25 X 25 15
34 35279025 |Screw, Tapping M08 - 1.25 X 20 8
35 96747142 |Screw, Hex Flange M16 - 2.0 X 30 8
36 36879302 |Screw, Hex Flange M16 - 2.0 X 50 6
37 36877793 |Screw, Hex Flange M16 - 2.0 X 40 4
38 36895746  |Nutsert, Hex M08 - 1.25 4
39 36879492 |Screw, Hex Flange M12 - 1.75 X 25 2
40 46605741 |Clamp, Exhaust Band 2
41 92304559  |Nut, Hex Lock M08 3
42 96701396 |Washer, Flat MO8 6
43 46607240SB |Bracket, Heat Shield 1

23



Airend Coupling, Butterfly Valve and Mount
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 42520700 |Airend 1
36066173 |Remanufactured Airend
2 95934626 |Screw, Hex 7/16"- 14 X 1-1/2" 13
3 46554923 |Coupling, Drive 1
4 46554944  |Ring, Drive Coupling 1
5 46554946  |Bushing, Drive Coupling 1
6 46554945 |Element, Drive Coupling 1
7 36881704 |Screw, Hex Flange 3/8” - 16 X 1-1/4” 8
8 36795102 |Key, Drive Coupling 1
9 54613369 |Bracket, Airend Mounting 2
10 35375385 |Screw, Hex M16 - 2.0 X 40 8
11 35584556 |Mount, Center Bond 2
12 35273937 |Washer, Snubber 2
13 96700919 |Screw, Hex M20 - 2.5 X 90 2
14 35375963 |Screw, Hex M20 - 2.5 X 75 10
15 36884997 |Flange, Inlet 1
16 36754059 Gasket, Unloader 2
17 36884112 |Valve, Butterfly 1
18 36898005 |Bracket, Air Cylinder 1
19 36898450 |Spacer, Air Cylinder Mounting Bracket 2
20 95935011 |Washer, Flat Narrow 13/16” ID 2
21 35611680 |Screw, Hex 3/8" - 16 X 2" 1
22 95922894  |Nut, Hex 3/8” - 16 1
23 35288893 |Bolt, Shoulder 3/8” X 1-1/4” 1
24 95934998 |Washer, Flat 5/16” ID 1
25 95923314  |Nut, Hex Lock 5/16” - 18 1
26 22377212  |Kit, Bushing and Cylinder 1
27 35288885 |Bushing, 3/8” ID X 5/8” 1
28 35584689 |Cylinder, Air 1
29 95935037 |Washer, Flat 3/8” ID 1
30 35300532 |Bearing, Rod End 1
31 95245288 |Nut, Hex Jam 7/16” - 20 1
32 95934782 |Screw, Hex 1/4” - 20 X 1-3/4” 1
33 35607910 |Lever, Regulator 1
34 35264951 Lever, Control 1
35 95923298  |Nut, Hex Lock 1/4” - 20 1
36 95500369 |Screw, Hex Socket 1/4” - 20 X 3/4” 1
37 95923330 |Nut, Hex Lock 7/16” - 14 1
38 35579523  |Spring, Extension 1
39 35605799 |Adjuster, Spring 1
40 35145077 |Nut, Hex Lock Washer 3/8” - 16 1
41 95381158 |Connector, 3/8” Tube X 1/8” NPT 1

25
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Airend - Gear Case




ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 96702295 |Screw, Hex M10 - 1.5 X 25 4
2 39577648 Cover Assembly, Drive Shaft Seal 1
3 95650529 |Pin, Roll 3/32” Dia. X 3/8” 1
4 36795151 |Set, Shim 0.010” 1
5 35355536 |O-Ring, 4.73” ID X 0.139” Cross Section 1
6 35272541 |Screw, Hex M16 - 2.0 X 40 18
7 35318146 |Screw, Hex M16 - 2.0 X 120 4
8 36793750 Case, Gear 1
9 35336122 |Pin, Dowel M16 X 30 1
10 39929351 |Seal Assembly, HR2.5 Shaft Bronze 1
11 36795128 Spacer, Seal Cover 1
12 36795169 |Locknut, HR2.5 1
13 36795136 |Spacer, Bearing 1
14 36511640 |Bearing, Tapered Roller 1
15 36795144  |Spacer, Gear 1
16 54750898 |Set, Gear 1
17 36795110 Key, Drive Gear 1
18 36792836 |Shatft, Drive 1
19 35610203 |Bearing, Tapered Roller 1
20 35372010 |Spacer, Bearing 1
21 36861367 |Housing, Main 1
22 35355775 |Seal, O-Ring 73.73” ID X 0.210” Cross Section 1
23 35272533 |Screw, Hex M12 - 1.75 X 35 13

27
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Airend - Rotor Housing 1st Stage




ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 35311463 |Screw, Hex Socket M10 - 1.5 X 30 7
2 36508414 Plate, Clamp 1
3 96716139 |Screw, Hex M10 - 1.5 X 20 6
4 35856418 |Plate, Retaining 1
5 35355767 |Set, Shim 2
6 35600105 |Bearing, Tapered Roller 2
7 35355833 |Set, Shim M86 ID X 96 OD 1
8 96712187 |Screw, Hex M12 - 1.75 X 30 3
9 35355858 |Plate, Clamp 1
10 35355841 |Spacer, Gear 1
11 96701487 |Screw, Hex M10 - 1.5 X 30 6
12 36501013 |Plate, Retainer 1
13 35605203 |Bearing, Tapered Roller 2
14 35355825 |Set, Shim M77 ID X 90 OD 1
15 35602457  |Piston, Thrust 1
16 36017465 |Set, Rotor (1st Stage) 1
17 35355817 |Key, M12.7 Sqg. X 35 1
18 95223178 |Ring, Retaining Internal 3.91” ID 2
19 35600022 |Bearing, Cylindrical Roller 1
20 35600030 |Bearing, Cylindrical Roller 1
21 95340428 Key, 1/4” Sqg. X 1-1/2” 1
22 36854701 |Coupling, Pump HR2.5 1
23 35300193 Plate, Clamp Male Rotor 1
24 35355783 |Seal, O-Ring 46.30” ID X 0.210” Cross Section 1
25 35336130 |Pin, Locating M16 X 32 1
26 35336122 |Pin, Dowel M16 X 30 1
27 36861193 |Housing, Rotor 1
28 92398239 |Screw, Hex M16 - 2.0 X 50 2
29 96706262 |Screw, Hex M16 - 2.0 X 45 14
30 36861839 |Piston, Bypass Valve 1
31 36861847 |Spring, Bypass Valve 1
32 36861557 |Plug, 7/8” - 14 Hex Hollow 1
33 95000410 |O-Ring, 4.0” ID X 0.094” Cross Section 1
34 96706080 |Screw, Hex M12 - 1.75 X 40 8
35 36861144  |Pump, Oil HR2.5 1
36 36509388 |Cover, Male Rotor 1
37 35275742 |Gasket, Oil Pump 1

29




Rotor Housing 2nd Stage

Airend
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35311463 |Screw, Hex Socket M10 - 1.5 X 30 7
2 36847200 Plate, Clamp Male Rotor 1
3 35273408 |Screw, Hex M08 - 1.25 X 20 8
4 35355866 |Spacer, Gear 1
5 35355965 Plate, Retaining 1
6 35600022 |Bearing, Cylindrical Roller 1
7 35355999 |Plate, Retaining 1
8 35355973 |Spacer, Bearing 1
9 35300201 |Plate, Clamp Fan Drive Shaft 1
10 35600014 |Bearing, Cylindrical Roller 1
11 35355817 |Key, M12.7 Sqg. X 35 1
12 36006732 |Set, Rotor (2nd Stage) 1
13 35336122 |Pin, Dowel M16 X 30 1
14 35336130 |Pin, Locating M16 X 32 1
15 35355791 |Seal, O-Ring 8.98” ID X 0.210” Cross Section| 1
16 36738128 |Housing, Rear Bearing 1
17 96712179 |Screw, Hex M12 - 1.75 X 35 14
18 35355940 |Piston, Thrust 1
19 35355874 |Set, Shim M46.6 ID X 54 OD 1
20 35600113 |Bearing, Tapered Roller 4
21 95069522 Pin, Dowel 1/4" Dia. X 3/4” 1
22 35864644  |Coupling, Oil Pump 1
23 36851277 |Screw, Hex Socket M16 - 2.0 X 60 1
24 35355916 Set, Shim M95 ID X 152 OD 1
25 95026290 |O-Ring, 3.48" ID X 0.139” Cross Section 2
26 36864676 |Cover, 2nd Stage Male Bearing 1
27 39125000 |Screw, Hex Socket M10 - 1.5 X 45 6
28 35275742 |Gasket, Oil Pump 1
29 36509388 Cover, Male Rotor 1
30 35355874 Set, Shim M46.6 ID X 54 OD 1
31 35355957 |Plate, Clamp 1
32 35355924  |Set, Shim M95 ID X 140 OD 1
33 35856350 |Cover, Rear Bearing 1
34 96702295 |Screw, Hex M10 - 1.5 X 25 6
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Front Bearing Scavenge
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95934550 |Screw, Hex 3/8” - 16 X 3/4” 2
2 95937413 |Washer, Lock 3/8” ID 2
3 95935037 |Washer, Flat 3/8” ID 2
4 35225077 |Clamp, Support 11/16" ID Rubber Coated 2
5 35283134 |Connector, 1/4” NPT X -8 JIC 1
6 39120563 |Screen, Scavenge 1
7 39418769 |Orifice, 1/4” NPT X 0.0135” Dia. 1
8 35294487 Connector, Female 1/4” NPT X -4 JIC 1
9 35283258 |Hose, -4 JIC X 34" 1
10 35287903 |Connector, O-Ring 7/16” - 20 X -4 JIC 2
11 35290352 |Elbow, 90° Swivel Nut -4 JIC 2
12 35283498 |Hose, -4 JIC X 51" 1
13 35279959 |O-Ring, 0.35" ID X 0.072" Cross Section 2
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Airend - Streetside Piping

17/8"-12

| 35287895
BN CONNECTOR
9/16"-18 9/16™-18

95357943

35FT LBS. TORQUE
(4 BOLTS)

39892733 TUBE
PUMP OUTLET
95104196

8X 1/2"-13

35296433
CONNECTOR
3/4"-16

36858165 TUBE
PRESS RELIEF

STAINER ASSY

95934733 - 4X WASHER
95462750 - 4X 1/2"-13 x 1.50" HEX
35277797 - O-RING

35370063 - SCREEN

35581909
ELB ORIF 0.113"
9/16"-18

36858132 TUBE

1ST STG M&F INL BRG
USE CLAMP 36867109
SCR 36769024

WSH 95935029



Airend - Curbside Piping

M20 - 6HV 29
FOR LIFTING 95303376
CONNECTOR
3/4"-16
35305648
SWIVEL 90°
7/8"-14

36860476
OIL FILTER
2X 36860336

ELEMENT

23068836 TUBE
FILTER OUTLET
95475349 SCREW
8X 1/2"-13 X 1.50" HEX

35279801
ELBOW 90°
3/4"-16

ELBOW 90°
¢ 36858199 TUBE
9/16™-18  HND STG MALE

35286954
CONNECTOR
7/8"-14

36858140 TUBE
2ND STG MALE
DISCH BRG

35287895
CONNECTOR
9/16"-18

36858157 TUBE
2ND STG M&F INL BRG
BRKT 35118033
CLAMP 36867109
SCREW 35144328
NUT 35144492

35581909

ELBOW, 8/RIF 0.113"

16"-18

M20 - 6HV 29
FOR LIFTING

35279827
ELBOW 90°
9/16"-18

36858108 TUBE
SEAL

95365078
CONNECTOR
9/16"-18

23198849
COVER ASSY
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Airend Discharge Piping

To Poppet
Valve Elbow

36



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95225116 |Gasket, Ring 3
2 46560718 Elbow, Discharge 3” 1
3 95934386 |Screw, Hex 3/4” - 10 X 2-1/4" 8
4 95358040 |O-Ring, 3.38" ID X 0.125" Cross Section 2
5 95016283 |Flange, Split Half 3" 4
6 95013728 |Screw, Hex Socket 5/8”" - 11 X 2-1/2" 8
7 46570099 |Hose, Discharge 3" 1
8 35376094 |Screw, Hex M16 - 2.0 X 120 4
9 96705504 |Screw, Hex M16 - 2.0 X 110 4
10 95935052 |Washer, Flat 5/8”" ID 12
11 46572639 |Adapter, Discharge 3" 1
12 22226922 |Valve, Check 3" Wafer 1
13 23294820 |Sensor, Temperature 3/8" NPT 1
14 95928230 |Plug, Hex Counter Sink 1/4" NPT 1
15 35283464 Elbow, 90° 1/4" NPT X -4 JIC 1
16 35282904 |Hose, -4 JIC X 11-1/2¢ 1
17 35296219  |[Nut, Tube -8 JIC 1
18 35299734 |Reducer, Tube -8 JIC X -4 JIC 1
19 95642484  |Tee, Swivel Nut Branch -8 JIC 1
20 35287895 |Connector, 9/16” - 18 X -8 JIC 1
21 35278571 |O-Ring, 0.47” ID X 0.078” Cross Section 1
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Cooler Package

38



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46554022 |Panel, Cooler Top 1
2 46556936 Bracket, Cooler 1
3 46554018 |Panel, Cooler Side 1
4 46587439 |Cooler, Triple Pack Assembly 1
5 95220851 |Clamp, Hose Wormgear 13/16” - 1-1/2” ID 4
6 35286327 |Hose, 3/4"ID (2 pcs @ 4" ea) 8"
7 46587501 |Tube, Radiator Make-Up 1
8 46554019 Panel, Cooler Side 1
9 46556935 |Baffle, Cooler Radiator Side 1
10 46554021SA |Plate, Streetside Fan Orifice 1
11 46569859SA |Plate, Curbside Fan Orifice 1
12 54661426 |Cover, Cooler Access 3
13 36797652 |Screw, Tapping M06 - 1.0 X 12 12
14 46554029 |Angle, Fan Orifice Mounting CAC Side 1
15 46560079 |Angle, Fan Orifice Mounting 1
16 22078190 |Cap, Radiator 1
17 46587440 |Radiator 1
18 46569639 |Cooler, OIl 1
19 46569086 |Cooler, CAC 1
20 96702816 |Screw, Hex M08 - 1.25 X 16 36
21 36881886 |Nut, Hex Flange M08 - 1.25 20
22 35279025 |Screw, Tapping M08 - 1.25 X 20 26
23 35346741 |Nut, Retainer 5/16” - 18 24
24 35144336 |Screw, Hex Flange Lock 5/16” - 18 X 3/4” 24
25 36895746  |Nutsert, Hex M08 - 1.25 16
26 36921344  |Nutsert, Hex M06 - 1.0 12
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Radiator and CAC Piping
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35363498 |Hose, Fuel 5/16” 105
2 95264776 |Clamp, Hose Wormgear 7/16” - 3/4” ID 4
3 54444427 |Clamp, Spring Loaded T-Bolt 4” - 4-5/16" ID 10
4 54422522 |Connector, 4” Ribbed 5
5 46556309 Bracket, CAC Tube Clamp 1
6 35111731  |Clamp, Saddle 4” ID 6
7 46569559 |Bracket, CAC Piping Support 1
8 36845600 Bottle, Radiator Overflow 1
9 35279025 |Screw, Tapping M08 - 1.25 X 20 12
10 35330570 |Hose, Connector (4 pcs @ 6" ea) 24"
11 35222017 |Clamp, Hose Wormgear 2-1/4" - 3" ID 8
12 35209048 |Clamp, Saddle 2-1/2" ID 2
13 46556308 |Bracket, Radiator Tube Clamp 2
14 35285600 |Hose, Fuel 3/8” ID 80"
15 46574039 |Tube, CAC Outlet 1
16 35310598 |Adapter, Barbed 3/8” Hose X 1/4” NPT 1
17 46574579 Bracket, Mounting CAC Tubes 1
18 46573939  |Tube, Turbo Outlet 1
19 46573626 |Tube, CAC Inlet 1
20 46555644 |Tube, Engine Water Outlet 1
21 46556257 |Guard, Fan 1
22 46607239 |Guard, Fan Pulley 1
23 46599019 Guard, Idler Pulley Belt 1
24 46555643 |Tube, Engine Water Inlet 1
25 95981338 |Elbow, 90° O-Ring 3/4” - 16 X 1-1/16” - 12 1
26 36881886 |Nut, Hex Flange M08 - 1.25 22
27 36889608 |Screw, Hex Flange M08 - 1.25 X 25 40
28 46611203 |Bushing, Engine Oil Pan Drain 1
29 46613639 |O-Ring, Engine Oil Pan Drain Bushing 1
30 22102339 |Switch, Coolant Level 1
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Oil Cooler Piping

)
To Separator

Manifold

L—— Tank Oil

To OTBV

42



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46556178 |Tube, Oil Cooler Outlet 1
2 46554068 Tube, Oil Cooler Inlet 1
3 46556022 |Tube, Oil Cooler Inlet Center 1
4 35192178 |Clamp, Saddle 2" ID 2
5 46556055 |Tube, Oil Manifold Outlet 1
6 95357976 |O-Ring, 2.25” ID X 0.125” Cross Section 5
7 95920708 |Screw, Hex 1/2" - 13 X 1-1/2” 20
8 46557187SB |Bracket, Oil Piping 1
9 36880995 |Screw, Hex Flange M10 - 1.5 X 30 2
10 36879195 |Nut, Hex Flange M10 - 1.5 2
11 46607820 |Tube, Oil Cooler Outlet to OTBV 1
12 46570059 |Seal, Oil Tube 1
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Fuel Tank Assemblies and Mount
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 36842102 |Screw, Tapping #10 - 32 X 1" 5
2 46565980 Sender, Fuel Level 1
3 46553054 |Tank, Fuel 2
4 46551923GA |Bracket, Fuel Cooler (No Aftercooler) 1
5 46556896 Cooler, Fuel 1
6 46591839  |Nlpple, 1-1/2" NPT X 5-1/2" 2
7 95592283  |Union, Female 1-1/2” NPT 2
8 95487773 |Nipple, Close 1-1/2” NPT X 1-3/4” 2
9 46586499 |Valve, Ball 1-1/2" NPT Tee Handle 2
10 95954285 |Tee, Street 1-1/2” NPT 1
11 54762190 |Fitting, Barbed 1-1/2” NPT X 2” Hose 2
12 35221662 |Clamp, Worm Gear 1-5/16" ID 4
13 46592422 |Hose, Fuel Tank Crossover 1
14 95953873  |Bushing, Reducing 1-1/2” NPT X 3/4” NPT 1
15 95279105 |Elbow, 45° 3/4” NPT X 3/4” Tube 1
16 36845014 |Cap, Fuel Filler 1 |Per Tank
17 35252451 |Screw, Hex Lock 1/4” - 20 X 1” 20 |Per Tank
18 23148737 Cover, Fuel Fill 1 |Per Tank
19 35389964 |Gasket, Cover 2 |Per Tank
20 36845022 Strainer, Fuel Tank 1 |Per Tank
21 35361849 |Gasket, Fuel Level Sender 1 |Per Tank
22 35111855 |Cover, Fuel Tank Gauge Flange 1
23 35252279 |Screw, Tapping #10 - 32 X 1/2” 5
24 35279025 |Screw, Tapping M08 - 1.25 X 20 28
25 36797652 |Screw, Tapping M06 - 1.0 X 12 4
26 36895746  |Nutsert, Hex M08 - 1.25 4
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Fuel System Piping

To Engine Fuel
Pressure
Regulator

To CEM Fuel
Connection

To Engine
Fuel Inlet




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95279394  |Elbow, 90° 3/4” NPT X -10 JIC 1
2 35287044  |Elbow, 90° 3/4” NPT X -8 JIC 1
3 35310234 |Hose, -8 JIC X 58" 1
4 35279819 |Elbow, 45° 3/4” - 16 O-Ring X -8 JIC Swivel 2
5 35278589 |O-Ring, 0.644” ID X 0.087" Cross Section 2
6 22141774 Hose, -8 JIC X 120" 1
7 35325083 |Hose, -10 JIC X 34" 1
8 35286491 |Elbow, 90° 7/8”" - 14 X -10 JIC 1
9 35286533 |O-Ring, 0.75” ID X 0.097” Cross Section 2
10 CAT Part Filter, Primary Fuel 1
11 46556984  |Elbow, 90° Long -10 SAE X -10 JIC 1
12 35121847 Hose, -10 JIC X 48" 1
13 35279827 |Elbow, 90° O-Ring 9/16” - 18 X -6 JIC 1
14 46556983 |Hose, -6 CEM Fuel Supply 1
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Fuel Tank Vent Piping
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46591539  |Filter Assembly, T4i Fuel Tank Vent 1
2 46594960 Element, T4i Fuel Tank Vent Filter 1
3 35279025 |Screw, Tapping M08 - 1.25 X 20 4
4 35369354  |Elbow, 90° 1/4” NPT X 3/8” Tube 6
5 35322395 Silencer, Pneumatic 1/4” NPT 2
6 35369503 |Tee, Street 1/4” NPT X 3/8” Tube 2
7 35369339 |Connector, 1/4” NPTF X 3/8” Tube 2
8 35225077 |Clamp, Support 11/16” ID Rubber Coated 2
9 35356484  |Tubing, 3/8” OD Synflex ~ |As Noted
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Air Filters and Air Intake

To Turbo
Air Intake

To Unloader

Air Intake




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 36866242 |Assembly, 14" Air Cleaner (Engine) 1
2 36876019 Element, Safety 1
3 36867786 |Element, Primary 1
4 36867778 |Valve, Evacuator 1
5 36867794  |Nut, Wing 1
6 36864346 |Assembly, Air Cleaner (Airend) 1
7 35388982  |Nut, Wing 1
8 36864379 Element, Safety 1
9 36864361 |Element, Primary 1
10 35863638 |Clamp, 14" Mounting 2
11 36880995 |Screw, Hex Flange M10 - 1.5 X 30 12
12 96735550 |Nut, Hex M10 - 1.5 8
13 35116094 |Clamp, T-Bolt 6-1/2” Nom. 1
14 35264415 |Hose, Hump Reducing 5” X 6” 1
15 35161025 |Clamp, T-Bolt 5-1/2" Nom. 3
16 46555553  |Tube, Engine Air 1
17 35135300 |Elbow, Rubber 5” X 90° 1
18 35129071 |Clamp, T-Bolt 8-7/8" Nom 4
19 35120260 |Hose, Hump 1
20 35120211 |Elbow, Rubber 90° Inlet 1
21 35300110 |Tube, Air Inlet Connector 1
22 46551838SB |Bracket, Air Cleaner Support 1
23 36879195 |Nut, Hex Flange M10 - 1.5 4
24 36847838 |Switch, Vacuum 2
25 46611204 |Sensor, Engine Air Intake Temperature 1
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Cold Starting Aid




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 46560664  |Kit, Starting Aid ~

2 35103506 |Clamp, Cylinder 1

3 35112911  |Cylinder, Ether 1 |Not Supplied w/ Kit

4 46560665 |Assembly, Valve and Bracket 1

5 46560666 |Fitting, Valve 1

6 35132174  |Tube, Nylon 72"

7 46560667 |Atomizer 1

8 36797652 |Screw, Tapping M06 - 1.0 X 12 4
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Separator Tank Complete

To Curbside Airend
Under Air Cylinder

To Regulation | Mg
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i
To Anti-Rumble )
Valve

54



ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 37081528 |Orifice, 1/4” NPT X 0.063” Dia. 1
2 46565359 Tube, Scavenge 1
3 35294735  |Elbow, 90° 3/4" NPT X -12 JIC 1
4 35283050 |Tee, Run 1/4” NPT X -6 JIC 1
5 46547840 |Tee, Male Run 1/4” NPT X 1/4” NPTF 1
6 35329309 |Fitting, Lenz 1
7 46556166 |Arm,Tank Cover Davit 1
8 23283559 Element, Separator 1
9 46583579  |Tank, Separator 1
10 35579630 |Plug, Oil Filler 1
11 35279942 |O-Ring, 1.48” ID X 0.118” Cross Section 1
12 35294750 |Elbow, 90° O-Ring 1-1/16" - 16 X -12 JIC 1
13 35294768 |O-Ring, 0.93" ID X 0.116" Cross Section 1
14 35283464 |Elbow, 90° 1/4” NPT X -4 JIC 1
15 35310226 |Hose, -4 JIC X 74" 1
16 95365094  |Elbow, 90° O-Ring 9/16” - 18 X -4 JIC 1
17 95928040 |Nipple, Pipe 3/4” NPT 1
18 46553971 |Valve, Safety 440 PSI 1
19 95953410 |Tee, Straight 3/4” NPT 1
20 46568519  |Switch, Pressure 12 PSI 1
21 95953956 |Bushing, Reducing 3/4” NPT X 3/8” NPTF 1
22 23294820 |Sensor, Temperature 3/8" NPT 1
23 46565659  |Elbow, St. Reducer 90° 1-1/4” NPT X 1-1/2" NPT 1
24 36764389 |Nipple, Pipe 1-1/2" NPT 1
25 35192178 |Clamp, Muffler 2" ID 1
26 46565399 |Pipe, Discharge Safety Valve 1
27 36877793 |Screw, Hex Flange M16 - 2.0 X 40 2
28 54765946 |Transducer, Pressure 0 - 500 PSI 1
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Oil Level Sight Gauge
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46620994 |Hose, -8 JIC Straight X -8 JIC 90° X 813 mm| 1
2 35309210 |Elbow, 90° 1/2” NPT X -8 JIC 2
3 46616419 |Elbow, 90° Street 1/2”" NPT 1
4 95149969 |Connector, Bulkhead 1/2” NPT X -8 JIC 2
5 46615739 |Gage, Oil Level Sight 1
6 36877793 |Screw, Hex Flange M16 - 2.0 X 40 2
7 46615944  |Bracket, Gage Mounting 1
8 46620987 |Hose, -8 JIC X 915 mm 1
9 22383316 |Decal, Oil Level 1
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Service Air Piping

- )= =

To Pressure

Gauge Elbow 7

58



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95929089 |Screw, Hex 5/8” - 11 X 1-3/4" 12
2 46551981 Tube, Service Air 1
3 95358040 |O-Ring, 3.38”" ID X 0.125” Cross Section 3
4 22207526 |Valve, Check 3" Minimum Pressure 1
5 22205090 Pipe, Service 1
6 35586288 |U-Bolt, 1/2"-13 X 3" 1
7 36799419 |U-Bolt, 1/2" - 13 X 4-5/8" 1
8 54668314 |Bracket, Service Pipe Mounting 1
9 95922902 |Nut, Hex 1/2 "- 13 4
10 95935003 |Washer, Flat 1/2” ID 4
11 35279025 |Screw, Tapping M08 - 1.25 X 20 4
12 54393210 |Nipple, 3" NPT w/ Orifice 1
13 95954814  |Elbow, 90° 3" NPT 1
14 95934287 |Nipple, Close 3" NPT X 2-5/8" 1
15 22225213 |Valve, 3" Ball 1
16 35282987 |Hose, -6 JIC X 34" 1
17 35283084 |Tee, Swivel Run -6 JIC 1
18 35336189 |Connector, Bulkhead -6 JIC 1
19 35367846 |Connector, Swivel Nut 1/4" NPT X -6 JIC 1
20 23299472 |Valve, Ball 1/4" NPT 1
21 35283290 |Hose, -6 JIC X 62" 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 22207526 |Valve, Check 3" Minimum Pressure 1
2 54699731 |Body, Check Valve 1
3 54699764 |Assembly, Check Valve 1
4 54699749 |Spring, Check Valve 1
5 54699772 |Assembly, Piston Min. Pressure Check Valve 1
6 54699756 |O-Ring, Minimum Pressure Check Valve 1
7 54699798 |Spring, Main 1
8 22208342 |Assembly, Cap 1
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Regulation Piping

1

To Engine
Oil Rail

Tank Cover Tee

l To Separator

To Air

Cylinder

Anti-Rumble

To Air
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46547881  |Elbow, 90° 1/4” NPT X 3/8” Tube 8
2 46547873  |Valve, Shuttle 1/4” NPT 1
3 46547972 |Hose, -6 JIC X 575 mm 2
4 46547816 |Nipple, Hex 1/4” NPT 5
5 36922805 |Hose, -6 JIC X 114 mm 1
6 46553075 |Valve, Solenoid 1/4” NPT 2
7 46547865 |Elbow, 90° Male 1/4” NPT 4
8 46547840 |Tee, Male Run 1/4” NPT X 1/4” NPTF 2
9 36920445 |Valve, Regulation Shutoff 1
10 46548079 |Hose, -6 JIC X 535 mm 1
11 46547824  |Tee, 1/4” NPT 2
12 46547857 Bushing, Reducer 1/4” NPT X 1/8” NPTF 1
13 36920825 |Transducer, Pressure 0 - 100 PSI 1
14 35225077 |Clamp, Support 11/16” ID Rubber Coated 3
15 35279025 |Screw, Tapping M08 - 1.25 X 20 9
16 46547964 |Hose, -6 JIC X 350 mm 1
17 46499687 |Heater, 7/8” Hex 24VDC 2
18 46547790 |Cross, 1/4” NPT 2
19 35283472 |Connector, 1/4” NPT X -4 JIC 1
20 54718911 |Hose, -4 JIC X 70" 1
21 35283027 |Hose, -6 JIC X 56-1/2" 2
22 46602099  |Elbow, 90° Street 1/4” NPTF 1
23 22225205 |Valve, Safety 150 PSI 1
24 37081528 Orifice, 1/4” NPT X 0.063" Dia. 1
25 46548087  |Elbow, 90° 1/8” NPT X 3/8” Tube 2
26 35315795 |Valve, Regulator 2
27 46576919 |Compressor, 24 VDC 1
28 46547923  |Adapter, 1/4” NPTF X 1/8” NPT 1
29 35248145 |Valve, 1/4” NPT Check 1
30 35280098 |Elbow, 90° Female 1/4” NPT X -6 JIC 1
31 35119718 |Clamp, Support 2" Rubber Coated 2
32 46548012  |Plug, Hex 1/4” NPT 1
33 46562499 |Valve, Ball 1/4” NPT 3-Way 1
34 46570439 |Bracket, Regulation Support 1
35 95954251 |Washer, Flat #10 4
36 95095659 |Screw, Round Head Phillips #10 - 24 X 1/2” 2
37 36841526 |Heater, 3/4” Hex 24VDC 3
38 23346612 |Heater, 24VDC 2
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Anti-Rumble Piping

To Tee Under

Butterfly Valve —I/

To Cross
@ Start
Solenoid

To Front
Bearing
Cover

To Cover
Separator
Tank

[

64



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95934618 |Screw, Hex 3/8” - 16 X 4” 2
2 35279025 |Screw, Tapping M08 - 1.25 X 20 2
3 35144492 Nut, Hex Lock 1/4” - 20 4
4 36842532SB |Bracket, Blowdown / Anti-Rumble Valve 1
5 46601080 |Valve, Poppet 1
6 35286426 |Adapter, 1/2” NPT X -8 JIC 1
7 35252782 |Hose, -8 JIC X 13" 1
8 35166404 |U-Bolt, 1/4” - 20 X 1-1/4" ID 2
9 35283464 Elbow, 90° 1/4" NPT X -4 JIC 1
10 35309210 |[Elbow, 90° 1/2" NPT X -8 JIC 1
11 35298512 |Hose, -8 JIC X 30" 1
12 35849215 |Valve, Auto-Blowdown 1
13 35290147 |Connector, 3/8" NPT X -6 JIC 1
14 35284504 |Hose, -6 JIC X 25" 1
15 35296391 |Connector, 3/4" NPT X -6 JIC 1
16 95935037 |Washer, Flat 3/8”" ID 2
17 35145077  |Nut, Hex Lock Washer 3/8”" - 16 2
18 95944633 |Bushing, Reducing 3/4” NPT X 1/4” NPT 1
19 35322346 |Connector, 0.156” Orifice 1
20 95948501 |Adapter, 1/2" NPT X 1/4” NPT 1
21 35132299 Pneumatic, Silencer 1
22 35294735 |Elbow, 90° 3/4" NPT X -12 JIC 1
23 35287739 |Tee, Run -12 JIC 1
24 35365774 |Reducer, Tube -12 JIC X -8 JIC 1
25 35324987  |[Nut, Tube -12 JIC 1
26 35287929 |Tee, Swivel Nut Run -8 JIC 1
27 35323807 |Hose, -12 JIC X 68" 1
28 35307719 |Hose, -8 JIC X 48" 1
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To Airend
Qil Inlet
Strainer

Oil Piping

To Top Oil
Cooler Port

To Bottom Oil
Cooler Port

To Airend
Oil Inlet
Strainer




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 39481460 |Elbow, 90° Male 1-7/8” - 12 X 2-1/2"-12 Tube 1
2 36897940 |Valve, Oil Temperature Bypass 1
3 39207402 |Element, 150° Temperature Thermostat 1
4 22201271 |Seal, Lip 1
5 22201289 Screw, Lip Seal 1
6 95431292 Elbow, 90° O-Ring 1-7/8" - 12 X 1-1/2" Tube 2
7 46607560 |Manifold, Oil 1
8 36786580 Gasket, Flange 1
9 95934378 |Screw, Hex 3/4" - 10 X 2" 4
10 46595801 |Valve, Oil Pressure Relief 1
11 95953873 |Bushing, Reducing 1-1/2” NPT X 3/4” NPT 1
12 35294735 Elbow, 90° 3/4” NPT X -12 JIC 1
13 46597659 |Hose, -24 JIC X 47" 1
14 22180889 |Hose, -12 JIC X 22" 1
15 35294727 Elbow, 45° 3/4” NPT X -12 JIC 1
16 35294768 |O-Ring, 0.93" ID X 0.116" Cross Section 1
17 39406996 |O-Ring, 1.72” ID X 0.118” Cross Section 4
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Central Drains
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Qil Drain

Oil Cooler |

Drain

Radiator | _
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Separator
Tank Drain




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35323880 |Hose, -12 JIC X 79" 1
2 35329861 |Union, -12 JIC 1
3 35289503 |Hose, -12 JIC X 47 1
4 35287705 |Hose, -12 JIC X 38" 1
5 46600879  |Elbow, 45° 3/4” NPT X -12 JIC 4
6 95279378 Connector, 1/2" NPT X -12 JIC 1
7 35323807 |Hose, -12 JIC X 68" 1
8 35323864 |Hose, -12 JIC X 34” 1
9 35323799 |Hose, -12 JIC X 27" 1
10 95219747 |Connector, 3/4” NPT X -12 JIC 4
11 35576115 |Valve, Ball 3/4” NPT 5
12 95928040 |Nipple, Pipe 3/4” NPT X 1-3/8” 2
13 95928172 |Elbow, 90° Street 3/4” NPT 5
14 95947149  |Plug, Hex Countersink 3/4” NPT 5
15 95219739 |Connector, 3/4” NPT X -8 JIC 1
16 35295179 |Hose, -8 JIC X 34" 1
17 35287937 |Elbow, 90° 9/16” - 18 X -8 JIC 1
18 35278571 |O-Ring, 0.47” ID X 0.078” Cross Section 1
19 35141894 |Hose, -12 JIC X 16” 1
20 35294735 |Elbow, 90° 3/4” NPT X -12 JIC 1
21 35225085 |Clamp, Support 15/16” Rubber Coated 1
22 96702824 |Screw, Hex M08 - 1.25 X 20 3
23 35294693 |Hose, -12 JIC X 30" 1
24 46590099SB |Bracket, Fuel Drain 1
25 35287747 |Fitting, Bulkhead 3/4” NPT X -12 JIC 1
26 36895548 |Valve, Ball 3/4” NPT with Square Nut 1
27 95953576  |Nipple, Pipe 3/4" NPT X 2" 4
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Control Panel
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46594821  |Viewport 1 |Field Replacement Assy.
2 95928800 [Nut, Hex Lock #10 - 32 8
3 46559025 |Switch, Main Control 1
4 46559026 |Button, Service Air 1
5 46556142 Switch, Regeneration Control 1
6 35256452 |Receptacle, Quarter-Turn Clip-on 3
7 36898104 |Nut, Hex Flange M06 - 1.0 6
8 36845725 Hinge, Instrument / Control Panel 1
9 46564985 |Clamp, Cable Nylon 3/8” ID 2
10 46564986 |Clamp, Cable Nylon 5/8”" ID 1
11 46567401 Plate, Operator Panel 1
12 46556145 |Cover, Switch 1
13 35256429 |Stud, Quarter-Turn Slotted 3
14 35256445 |Retainer 3
15 46557109 |Gauge, Hourmeter 1
16 96738844 |Screw, Hex Socket M06 - 1.0 X 20 6
17 46564984 |Clamp, Cable Nylon 5/16" ID 1

46567799 |Harness,Control Panel 1 |Not Shown
46599303 Kit, Viewport Connector 1 |Not Shown
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Gauge Panel



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46558806 |Gauge, Airend Discharge Temperature 1
2 46558805 Gauge, Voltmeter 1
3 46558801 |Gauge, Pressure 0 - 600 PSI 1
4 46565479 |Gauge, Fuel Level 1
5 46558802 Gauge, Tachometer 1
6 46558804 |Gauge, Engine Coolant Temperature 1
7 46558803 |Gauge, Engine Oil Pressure 1
8 46567499 Plate, Gauge Panel 1
9 35280098 |Elbow, 90° 1/4” NPT Female X -6 JIC 1
10 46569259 |Standoff, Male-Female 3/8” Hex #10 - 32 2
11 95928800 |Nut, Hex #10 - 32 2
12 46560942 |Harness, Gauge Panel 1
13 35256445 |Retainer 4
14 35256452 |Receptacle, Quarter-Turn Clip-on 4
15 35256429 |Stud, Quarter-Turn Slotted 4
16 46564985 |Clamp, Cable Nylon 3/8”" ID 1
46599319  (Kit, Engine Tachometer Connector Repair 1 |Not Shown

73




Operator Panel Mount
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 23281017 |Switch Assembly, E-Stop 1
2 46564983 |Assembly, Gauge Panel 1 |Press. Ga. not Included
3 46564981 |Assembly, Control Panel 1
4 35225085 |Clamp, Support 15/16” Rubber Coated 2
5 46582799 Lamp, Panel LED 1
6 35279025 |Screw, Hex Tapping M08 - 1.25 x 20 4
7 35114057 |Clamp, Support 1-1/2” ID Rubber Coated 1
8 46551938 Controller, Titan 1
9 22068282 |Screw, Tapping M04 X 25 2
10 36797652 |Screw, Tapping M06 - 1.0 X 12 3
11 35225077 |Clamp, Support 11/16” ID Rubber Coated 1
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Battery, Disconnect Switch and Fuse Mount




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95923322  |Nut, Hex Nylon Lock 3/8”" - 16 4
2 46606399SB |Cover, Battery Tray 1
3 95935037 |Washer, Flat 3/8” ID 4
4 35108216 |Clip, Battery Frame 4
5 35562156 Frame, Battery Holder 2
6 35225788 |Battery, 12 VDC 2
7 54715479 |Stud, Battery 4
8 35279025 |Screw, Tapping M08 - 1.25 X 20 10
9 46554779SB |Tray, Battery 1
10 35271162 |Screw, Hex M08 - 1.25 X 30 2
11 35145077 |Nut, Hex Lock Washer 3/8” - 16 12
12 46556853SB |Bracket, Battery Disconnect 1
13 46556146 |Switch, Battery Disconnect 1
14 36797652 |Screw, Tapping M06 - 1.0 X 12 4
15 46567039  |Block, Terminal 4-Point 3/8” Stud 1
16 46566879SB |Bracket, Fuse Block 1
17 45671534 |Holder, AMG Style Fuse 1
18 46556477 |Fuse, 150 A AMG Style 1
19 46556356 |Center, Fuse / Relay 2
20 46603359 Laminate, Fuse / Relay Panel 1
21 95942611 |Screw, Phillips Pan Head #10 - 32 X 7/8” 8
22 95954251  |Washer, Flat #10 2
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46575659 |Cable, Battery Positive 1
2 46575661 |Cable, Battery Negative Stud to Stud 1
3 46575660 |Cable, Battery Negative 1
4 35128982 |Cable, Battery Jumper 1
5 35225077 |Clamp, Support 11/16” ID Rubber Coated 1
6 35279025 |Screw, Tapping M08 - 1.25 X 20 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46556356 |Center, Fuse / Relay 1
2 23091812 |Fuse, 10A Mini Blade 1
3 23326069 |Fuse, 5A Mini Blade 1
4 23091812 |Fuse, 10A Mini Blade 1
5 23091838 |Fuse, 20A Mini Blade 1
6 23091812 |Fuse, 10A Mini Blade 1
7 23091812 |Fuse, 10A Mini Blade 1
8 23091812 |Fuse, 10A Mini Blade 1
9 23091820 |Fuse, 15A Mini Blade 1
10 23316250 |Relay, 24VDC 1
11 23316250 |Relay, 24VDC 1
12 23316250 |Relay, 24vVDC 1
13 46605979 |Decal, Fuse / Relay Center 1
14 23366172 |Cover, Fuse / Relay Center (Replacement) 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46556356 |Center, Fuse / Relay 1
2 23091853 |Fuse, 30A Mini Blade 1
3 23091812 |Fuse, 10A Mini Blade 1
4 23091820 |Fuse, 15A Mini Blade 1
5 23091846 |Fuse, 25A Mini Blade 1
6 23091820 |Fuse, 15A Mini Blade 1
7 23316250 |Relay, 24VDC 1
8 46587721 Decal, Fuse / Relay Center 1
9 23366172 |Cover, Fuse / Relay Center (Replacement) 1
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Enclosure - Front and Streetside

5 OEEE
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46561260GA |Panel, Front Corner 1
2 46557230GA |Panel, Door Frame 1
3 46569139GA |Panel, Control 1
4 46569320GA |Baffle, Control Panel 1
5 46566241GA |Cover, Instrument Panel Rear 1
6 46585500GB |Panel, E-Stop 1 |Standard w/o AC Heaters
7 46568879GA |Door, Control Panel 1
8 46568880 |Hinge, Operator Panel Door 1
9 22617666 |Seal, Rubber 315
10 46556092GA |Panel, Door 2
11 36793602 |Latch, Door 3
12 36794816 Rivet, 3/16” Dia. Black Stainless 44
13 46551959 |Hinge, Door Access 4
14 54485404 Holder, Door T-Latch 4
15 35603349 |Holder, Door 1
16 46569143GA |Panel, Streetside Cooler Cleanout 1
17 46557225GA |Panel, Door Frame 1
18 46556105GA |Ladder 1
19 46557227GA |Panel, Door Frame 1
20 46569140GA |Panel, Streetside Louvered Intake 1
21 46584839GA |Panel, Cleanout Door 1
22 46566820GA |Panel, Door 1
23 36786382 |Screw, Hex M08 - 1.25 X 70 3
24 35327303 |Bolt, Eye 5/16" - 18 1
25 95934998 |Washer, Flat 5/16" ID 1
26 35327311  |Spring, Door Latch 1
27 95923314  |[Nut, Hex Lock 5/16" - 18 1
28 89288484  |Bumper/Stop, Rubber 2
29 36797652 |Screw, Tapping M06 - 1.0 X 12 51
30 36895746  |Nutsert, Hex M08 - .25 63
31 36921344  |Nutsert, Hex M06 - 1.0 20
32 35300771 |Screw, Taptite M06 - 1.0 X 20 20
33 36774495 |Strip, Door Seal 720"
34 35279025 |Screw, Tapping M08 - 1.25 X 20 78
35 96709118 |Washer, Flat MO8 ID 3
36 92304559  |[Nut, Hex Lock M08 - 1.25 3
37 95935037 |Washer, Flat 3/8” ID 1
38 35273366  |Nut, Hex Nylon Insert M10 - 1.5 1
39 36843282 |Rivet, 3/16" Dia. Stainless 28
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nd Curbside

- Rear a




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 46569141GA |Panel, Rear Streetside 1

2 46556109GA |Panel, Rear 1

3 46561262GA |Panel, Rear Curbside 1

4 46561261GA |Panel, Curbside Cooler Cleanout 1

5 46557230GA |Panel, Door Frame 1

6 46557226GA |Panel, Door Frame 1 [Standard w/o Remote Fuel
7 46576159GA |Panel, Curbside Louvered Intake 1

8 46584839GA |Panel, Cleanout Door 1

9 36774495 |Strip, Door Seal 540"

10 46551959 |Hinge, Door Access 3

11 46556092GA |Panel, Door 1 |Standard w/o Remote Fuel
12 46566819GA |Panel, Door 1

13 54485404  |Holder, Door T-Latch 3

14 36793602 |Latch, Door 2

15 22617666 |Seal, Rubber 315"

16 36895746 Nutsert, Hex M08 - 1.25 53

17 36921344  |[Nutsert, Hex M06 - 1.0 15

18 35279025 |Screw, Tapping M08 - 1.25 X 20 81

19 35300771 |Screw, Taptite M06 - 1.0 X 20 15

20 36786382 |Screw, Hex M08 - 1.25 X 70 3

21 36797652 |Screw, Tapping M06 - 1.0 X 12 12

22 36794816 |Rivet, 3/16" Dia. Black Stainless 28

23 96709118 |Washer, Flat M08 ID 3

24 92304559  |[Nut, Hex Lock M08 - 1.25 3

25 36843282 |Rivet, 3/16" Dia. Stainless 20
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46556119GA |Door, Separator Tank Access 1
2 46569146 Hinge, Removable 2
3 46556106GA |Door, Lifting Bail Access 1
4 35130707 |Hold, Hand 2
5 46569142GA |Panel, Roof Side Edge 1
6 46556115GA |Panel, Roof Rear Edge 1
7 46556116GA |Panel, Roof Side Edge 1
8 46556113GA |Panel, Rear Roof 1
9 46556117GA |Cover, Radiator Fill 1
10 46556114GA |Panel, Roof w/ Lifting Bail Access 1
11 46556118GA |Panel, Roof w/ Separator Tank Access 1
12 35279025 |Screw, Tapping M08 - 1.25 X 20 23
13 36895746  |Nutsert, Hex M08 - 1.25 4
14 36889608 |Screw, Hex Flange M08 - 1.25 X 25 4
15 36879492 |Screw, Hex Flange M12 - 1.75 X 25 8
16 36923241 |Spacer 2
17 35271162 |Screw, Hex M08 - 1.25 x 30 2
18 35131051 |Latch, Door 2
19 35120492 |Rivet, Aluminum 3/16” Dia. 8
20 36794816 Rivet, 3/16" Dia. Black Stainless 8
21 96701396 |Washer, Flat MO8 2
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Enclosure - Interior Baffles




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46576827GA |Baffle, Air Intake 1 [Standard w/o Aftercooler
2 46576828GA |Baffle, Air Intake 1 |Standard w/o Aftercooler
3 46576826GA |Baffle, Air Intake 1 [Standard w/o Aftercooler
4 36853505 |[Nut, Lock 1/2" NPT 1
5 46566822GA |Baffle, Door 1 |Standard w/o Remote Fuel
6 22916019 |Pouch, Literature 1
7 46556993GA |Baffle, Air Intake 1
8 46556994GA |Baffle, Air Intake 1
9 46556992GA |Baffle, Air Intake 1
10 46556991GA |Baffle, Air Intake 1
11 46566821GA |Baffle, Door 1
12 36797652 |Screw, Tapping M06 - 1.0 X 12 56
13 23294838 |Sensor, Temperature 1/2" NPT 1
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Acoustic Panels - Exterior
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46556362 Foam, 2" Roof Front 2
2 46556366 Foam, 2" Roof Front 1
3 46556358 |Foam, 2" Roof 1
4 46556359 |Foam, 2" Roof 1
5 46556367 Foam, 2” Roof Lifting Bail 1
6 46556368 |Foam, 2" Roof Lifting Bail 1
7 46556361 |Foam, 2" Roof 1
8 46556360 |Foam, 2" Roof 2
9 46556369 |Foam, 2" Roof Separator Tank Door 1
10 46556365 Foam, 2" Roof Front 2
11 46556313 Batt, 1” Fiberglass Rear Panel 6
12 46556311 |Batt, 1" Fiberglass Rear Panel 3
13 46556315 |Batt, 1" Fiberglass Rear Side 2
14 46575542 Batt, 1” Fiberglass Rear Panel 2
15 46556317 |Batt, 1" Fiberglass Rear Door 2
16 46556316 |Batt, 1" Fiberglass Rear Panel 1
17 46556318 Foam, 2" Curbside Cooler Cleanout 1
18 46578379 Foam, 2” Door Frame 7
19 46556350 |Foam, 2" Door Center 2
20 46556351 Foam, 2" Door Left 2
21 46578439 Foam, 2" Door Right 2
22 46585179 |Foam, 2" Door Frame 2
23 46588342 Foam, 2" Door Intake 1 |Standard w/o Remote Fuel
24 46588383 |Foam, 2" Door Top Curbside Airend 1 |Standard w/o Remote Fuel
25 46556354 |Foam, 2" Front Corner Curbside 1
26 46556355 Foam, 2" Control Panel 1
27 46588540 |Foam, 2" Ladder 1
28 46575540 |Batt, 1" Fiberglass Door Left 1
29 46575541 Batt, 1” Fiberglass Door Center 1
30 46575539 |Batt, 1” Fiberglass Door Right 1
31 54718184 |Strap, Foam Retention 27
32 54519202 |Screw, Hex Slotted 1/4” - 10 X 3/4” 27
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 46578397 |Foam, 2" Control Panel Baffle 2

2 46578396 |Foam, 2" Control Panel Cover 1

3 46588344 |Foam, 2" Baffle Side Louver Panel Curbside 1 |Standard w/o Aftercooler
4 46588341 |Foam, 2" Baffle Louver Panel Curbside 2 |Standard w/o Aftercooler
5 46588340 |Foam, 2" Baffle Top Louver Panel Curbside 1 |Standard w/o Aftercooler
6 46588343 |Foam, 2" Baffle Side Louver Panel Curbside 1 |Standard w/o Aftercooler

7 46578382 |Foam, 1" Baffle Door 1 [Standard w/o Remote Fuel
8 46578381 |Foam, 2" Baffle Door 1 |Standard w/o Remote Fuel
9 46578392 |Foam, 2" Door Baffle Bottom 1 |Standard w/o Remote Fuel
10 46556365 |Foam, 2" Roof Front 1

11 46578383 |Foam, 2" Baffle 1

12 46578384 |Foam, 2" Bottom Baffle 2

13 46578385 |Foam, 2" Streetside Baffle 1

14 46578379 |Foam, 2” Door Frame 1

15 46578387 |Foam, 2" Door Baffle 1

16 46578390 |Foam, 2" Door Baffle Bottom 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46573862 |Decal, 24" X 11" Doosan Tri-Colored Boxes 1
2 46554780 Decal, Doosan 33" Black Website 1
3 46573925 |Decal, 55" Doosan Logo 1
4 46592699 |Decal, XHP1000 Gradient Model Number 1
5 22711659 Decal, Environmental 1
6 54413117 Decal, Galvanneal 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46573862 |Decal, 24" X 11" Doosan Tri-Colored Boxes 1
2 46573925 Decal, 55" Doosan Logo 1
3 46592699 |Decal, XHP1000 Gradient Model Number 1
4 22711659 Decal, Environmental 1
5 54413117 Decal, Galvanneal 1
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Decal Location - Curbside




ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 54568761 |Decal, Hot Pressurized Fluid 1
2 22164305 Decal, Containment 2
3 54749205 |Decal, No Weld 2
4 46491635 |Decal, Central Drain 1
5 35859354 Decal, Separator Tank Pressure 1
6 46559883 |Decal, Exhaust Gas 1
7 22334916 |Decal, Hot Surface 2
8 54604988 Decal, Door Under Pressure 1
9 54749213 Decal, Forklift Point 2
10 46556990 |Decal, Ultra Low Sulfer Diesel Fuel 2
11 46565099 Decal, Canadian Transport 2
12 46586699 Decal, Tier 4 Engine Oll 1
13 54568753 |Decal, Battery Gas 1
14 46587259 |Decal, T4 Engine & XHP Compressor Oil 1
15 54568795 |Decal, High Pressure 1
16 54604970 |Decal, Oil Fill 1
17 54604962 Decal, Hot Radiator Fill 1
18 54568779 |Decal, Rotating Fan 1
19 46576740 |Decal, Guards in Place 1
20 46607441 Decal, Dual Pressure Valve Operation 1
21 46620340 Card Set, XHP1000WCAT-T4i E45 1
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Decal Location - Streetside
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ITEM COMM. NO. DESCRIPTION QTY |DIMENSIONS/NOTES
1 36514602 |Decal, Noise Emission 1
2 54568787 |Decal, Improper Operation 2
3 46565099 |Decal, Canadian Transport 1
4 54699392 |Decal, Towing 24 KMH 1
5 54629902 Decal, 3-Part Warning 1
6 46586563 |Decal, Emergency Stop 1
7 54749205 |Decal, No Weld 2
8 22164305 Decal, Containment 2
9 54749213 Decal, Forklift Point 2
10 54604939 |Decal, Fall Off Unit 3
11 54604988 Decal, Door Under Pressure 1
12 46559883 |Decal, Exhaust Gas 1
13 22334916 |Decal, Hot Surface 3
14 46576740 Decal, Guards in Place 1
15 54568779 |Decal, Rotating Fan 1
16 46607440 |Decal, XHP1000 / HP1300WCU-T4i Oper. Instr. 1
17 46559976 Decal, SymbolsTranslation 1
18 46587259 |Decal, T4 Engine & XHP Compressor Oil 1
19 46556466 |Plate, Serial Number 1
20 36794816 Rivet, 3/16" Dia. Black Stainless 2
21 54699400 Decal, Lift Point 2
22 46586599 |Tag, Tier 4 Engine OiIl 1
23 35268788 |Tie, Cable 3/16" X 6-1/2" 1
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RECOMMENDED SERVICE PARTS
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
36754059 |Gasket, Unloader Airend
36884112 |Valve, Butterfly Airend
39929351 |Seal Assembly, HR2.5 Shaft Bronze Airend
35355536 |O-Ring, 4.73” ID X 0.139” Cross Section Airend
35584556  |Mount, Center Bonded Airend
95225116 |Gasket, Ring Airend
22226922 |Valve, Check 3" Wafer Airend
95358040 |O-Ring, 3.38” ID X 0.125” Cross Section Airend
36860336 |Element, Airend Oil Filter Airend
36867786 |Element, Engine Air Filter Primary Air Intake
36876019 |Element, Engine Air Filter Safety Air Intake
36867778 |Valve, Evacuator Air Intake
36864361 Element, Airend Air Filter Primary Air Intake
36864379 |Element, Airend Air Filter Safety Air Intake
46553971 |Valve, Safety 440 PSI Air Piping
22225205 |Valve, Safety 150 PSI Air Piping
22207526 |Valve, Check 3" Minimum Pressure Air Piping
95358040 |O-Ring, 3.38” ID X 0.125” Cross Section Air Piping
35584689 |Cylinder, Air Air Piping
35288885 |Bushing, 3/8”" ID X 5/8” Air Piping
35300532 |Bearing, Rod End Air Piping
35579523  |Spring, Extension Air Piping
35248145 |Valve, 1/4” NPT Check Air Piping
35315795 |Valve, Regulator Air Piping
35849215 |Valve, Auto Blowdown Air Piping
46601080 |Valve, Poppet Air Piping ( Anti-Rumble )
35132299 |Pneumatic, Silencer Air Piping
46558801 |Gauge, Pressure 0 - 600 PSI Air Piping
46553075 |Valve, Solenoid 1/4” NPT Electrical
22102339 |Switch, Coolant Level Electrical
46556146 Switch, Battery Disconnect Electrical
36920825 |Transducer, Pressure 0 - 100 PSI Electrical
54765946 |Transducer, Pressure 0 - 500 PSI Electrical
23294820 Sensor, Temperature 3/8” NPT Electrical
46565980 [Sender, Fuel Level Electrical
46611204 |Sensor, Engine Air Intake Temperature Electrical
23294838 Sensor, Temperature 1/2" NPT Electrical
36853521 |Relay, 24V SPST 100 A Electrical
46558802 Gauge, Tachometer Electrical
46558803 |Gauge, Engine Oil Pressure Electrical
46558804 |Gauge, Engine Coolant Temperature Electrical
46558805 |Gauge, Voltmeter Electrical
46558806 |Gauge, Airend Discharge Temperature Electrical
46565479 |Gauge, Fuel Level Electrical
46551938 |Controller, Titan Electrical
46594821  |Viewport Electrical
46559025 |Switch, Main Control Electrical
46599319  |Kit, Engine Tachometer Connector Repair Electrical
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
46559026  |Button, Service Air Electrical
46556142 |Switch, Regeneration Control Electrical
46568519 |Switch, Pressure 12 PSI Electrical
46556477 |Fuse, 150 A AMG Style Electrical
23281017 |Switch Assembly, E-Stop Electrical
36847838 |Switch, Vacuum Electrical
46576919 |Compressor, 24 VDC Electrical
46599303  [Kit, Viewport Connector Electrical
46557109 |Gauge, Hourmeter Electrical
46578323 |Filter, Engine OiIl Engine
46578324  |Conditioner, Coolant Filter Engine
46605739 |Engine Fan Belt Set Engine
46613690 Filter, Crankcase Breather Engine
46578321 Filter, Primary Fuel Fuel
22090526 |Filter, Secondary Fuel Fuel
22730022 Bowl, Primary Fuel Filter Fuel
46594960 |Element, Fuel Tank Vent Filter Fuel
46578120 |Element, Fuel Filter 7 Micron Fuel
35322395 Silencer, Pneumatic 1/4” NPT Fuel
46595801 |Valve, Oil Pressure Relief Oil Piping
22201271 |Seal, Lip Oil Piping
23283559 |Element, Separator Qil Piping
39207402 |Element, 150° Temperature Thermostat Oil Piping
22349765 |O-Ring, Filter Housing IQ Option
54739032 |Element, Primary Filter IQ Option
54739040 |Element, Secondary Filter IQ Option
46599239 |Transducer, Pressure Differential 300 PSI IQ Option
46569499 |Controller, IQ TCU IQ Option
46572083 Maintenance Kit, 500 HR
46572084 Maintenance Kit, 1000 HR
46572085 |Maintenance Kit, 2000 HR
46557015 |Engine Oil, SAE 15W-40 API CJ-4 55 gal
22252050 |Fluid,Compressor XHP605 55 gal
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OPTION PARTS
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Aftercooler and Low Ambient Shutter

To Anti-

— Rumble

Valve
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To Water
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Inlet




ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 46585499GA |Bracket, Fuel Cooler 1
2 36797652 |Screw, Tapping M06 - 1.0 X 12 4
3 46554172  |Aftercooler 1
4 23294820 |Sensor, Temperature 3/8" NPT 1
5 46576821SB |Bracket, Aftercooler 2
6 35279025 |Screw, Tapping M08 - 1.25 X 20 22
7 46551839 |Shutter, 1Q 1
8 36889608 |Screw, Hex Flange M08 - 1.25 X 25 8
9 35290147 |Connector, 3/8" NPT X -6 JIC 2
10 35367846 |Connector, Female Swivel 1/4” NPT X -6 JIC 2
11 36920445 |Valve, Blowdown 2
12 35123124 Fitting, Orifice 0.125” X 1/4” NPT 2
13 36841526 |Heater, 3/4" Hex 24 VDC 2
14 35279934  |Elbow, 90° 1/4" NPT X -6 JIC 1
15 35311471 |Hose, -6 JIC X 30" 1
16 35283050 |[Tee, Run 1/4” NPT X -6 JIC 1
17 46584820GA |Baffle, Aftercooler 1
18 36895746  |Nutsert, Hex M08 - 1.25 3
19 46584821GA |Baffle, Fuel Cooler Access 1
20 46578383 |Foam, 2" Baffle 1
21 36898310 |Actuator, Linear 24 V 1
22 95934568 |Screw, Hex 1/4” - 20 X 2" 2
23 95935029 |Washer, Flat 1/4” ID 2
24 95923298 Nut, Hex Lock 1/4” - 20 2
25 89297618 |Collar, Spacer 2
26 95358040 |O-Ring, 3.38” ID X 0.125” Cross Section 3
27 22569073 |Bracket, Shutter Actuator 1
28 96701461 |Screw, Hex M06 - 1.0 X 25 2
29 46576820GA |Baffle, Aftercooler 1
30 46578388 |Foam, 2" Aftercooler Baffle 1
31 46607779 |Tube, Aftercooler Outlet 1
32 36893220 |Adapter, Flat Face Flange 3" NPT 1
33 95951398 |Bushing, Reducer 3" NPT X 2" NPT Female 1
34 95929089 |Screw, Hex 5/8”" - 11 X 1-3/4" 8
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IQ Filter Mount

To Check Valve
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Plenum
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ITEM| COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 36882223 |Tee, Pipe 1/4” NPT 3
2 95452025 |Nipple, Standard 1/4” NPT X 7/8” 4
3 46599239 |Transducer, Pressure Differential 300 PSI 2
4 35283472 |Connector, Swivel 1/4” NPT X -4 JIC 3
5 35358662 |Hose, -4 JIC X 19” 2
6 35284496 |Elbow, 45° 1/8" NPT X -4 JIC 3
7 35282904 |Hose, -4 JIC X 11-1/2” 1
8 46603159SB |Bracket, Pressure Transducer 1
9 36889608 |[Screw, Hex Flange M08 - 1.25 X 25 2
10 35291285 |Clamp, Hose 2
11 36881886 |Nut, Hex Flange M08 - 1.25 2
12 35279025 |Screw, Tapping M08 - 1.25 X 20 2
13 95953790 |Nipple, Short 2" NPT X 2-1/2” 1
14 22068845 |Spacer, Filter Port 1
15 36880995 |Screw, Hex Flange M10 - 1.5 X 30 8
16 36879195 |[Nut, Hex Flange M10 - 1.5 8
17 54731617 |Separator, Moisture XHP 1
18 54731625 |Filter, Primary XHP 1
19 54739032 |Element, Primary Filter 1
20 22349765 |O-Ring, Filter Housing 2
21 54738992 |Filter, Secondary XHP 1
22 54739040 |Element, Secondary Filter 1
23 95930301 |Bushing, Reducer 1/4” NPT X 1/8” NPT 1
24 | 46552066SB |Bracket, 1Q Filter Mounting 1
25 95113841 |Nipple, Long 2" NPT X 3-1/2” 1
26 95951398 |Bushing, Reducer 3" NPT X 2" NPT Female 1
27 46599279 |Elbow, 90° 3” NPT with 1/8” Dia. Hole 1
28 95245353 |Bushing, Reducer 1/2” NPT X 3/8” NPTF 3
29 95772562 |Nipple, Close 3/8” NPT X 1” 3
30 46612699 |Y-Strainer, 3/8" NPT 3
31 46547915 |Bushing, Reducer Brass 3/8” NPT X 1/4” NPT 3
32 37081528 |Orifice, Fitting 0.063” X 1/4” NPT 3
33 46547980 |Elbow, 90° 1/4” NPT X 1/4” Tube 4
34 46547881 |Elbow, 90° 1/4” NPT X 3/8” Tube 1
35 46595720 |Hose, -4 JIC Straight X Straight 355 mm 2
36 46595719 |Hose, -6 JIC Straight X Straight 2794 mm 1
37 36841526 |Heater, 3/4” Hex 24 VDC 3
38 46616842 |(Card Set, I1Q Filter 1
39 22243141 |0O-Ring, Filter Spacer 2
40 22243158 |0O-Ring, Filter 1
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To Aftercooler
Outlet

Water Separator Mount

To Exhaust
Plenum
Blowdown
Valve




ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 46552066SB |Bracket, 1Q Filter Mounting 1
2 36880995 |Screw, Hex Flange M10 - 1.5 X 30 14
3 36879195 |Nut, Hex Flange M10 - 1.5 14
4 54735204 |Bracket, 1Q Filter Mounting 2
5 46552079  |Nipple, Long 2" NPT X 17-1/2” 1
6 54731617 |Separator, Moisture XHP 1
7 95113841  |Nipple, Long 2" NPT X 3-1/2” 1
8 95951398 Bushing, Reducer 3" NPT X 2” NPT Female 1
9 95954814  |Elbow, 90° 3" NPT 1
10 95245353  |Bushing, Reducer 1/2” NPT X 3/8” NPTF 1
11 95772562 |Nipple, Close 3/8" NPT X 1” 1
12 46612699 |Y-Strainer, 3/8" NPT 1
13 46547915 |Bushing, Reducer Brass 3/8” NPT X 1/4” NPT 1
14 37081528 |Orifice, Fitting 0.063” X 1/4” NPT 1
15 36841526 |Heater, 3/4” Hex 24 VDC 1
16 35284082 |Connector, 1/4” NPT X -6 JIC 2
17 46595719 |Hose, -6 JIC Straight X Straight 2794 mm 1
18 35209048 |Clamp, Saddle 2-1/2”" ID 1
19 46609879 |Bracket, Water Separator Support 1
20 46616843 Card Set, Aftercooler 1
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IQ Filter or Water Separator Piping
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ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 46558139SB |Bracket, IQ Out Pipe Lifting Bail Side 1
2 35279025 |Screw, Tapping M08 - 1.25 X 20 10
3 46558360SB |Bracket, 1Q Out Pipe Pipe Side 1
4 35113646 |Clamp, Saddle 3” 1
5 95934287 |Nipple, Close 3” NPT X 2-5/8” 4
6 46597399 |Valve, Check 3" NPT 1
7 36893220 |Adapter, Flat Face Flange 3" NPT 3
8 95358040 |O-Ring, 3.38” ID X 0.125” Cross Section 7
9 46552019 |Tube, Water Separator to Min. Press Valve 1
10 95929089 |Screw, Hex 5/8” - 11 X 1-3/4” 32
11 46551859 |Tube, Branch 1
12 46551862 |Tube, Separator Tank to Min. Press Valve 1
13 22225213 |Valve, Ball 3" NPT 1
14 46556285 |Tube, Branch 1
15 22225221 |Valve, Ball Lockable 3" NPT 1
16 46576822  |Tube, Aftercooler Inlet 1
17 35114545 |Tee, Street 1/4” NPT 1
18 46595722 Tee, Run -6 JIC X -6 JIC X 1/4” NPT 2
19 35283019 |Hose, -6 JIC X 54” 1
20 36920304 |Hose, -6 JIC X 128" 1
21 35284082 |Connector, 1/4” NPT X -6 JIC 1
22 46593499SB |Bracket, Mounting Blowdown Valve 1
23 35166404 |U-Bolt, 1/4” - 20 X 1-1/4” ID 1
24 95923298  |Nut, Hex Lock 1/4” - 20 2
25 36920445 |Valve, Blowdown 1
26 46604560 |Hose, -6 JIC X 14-3/4” 1
27 46607259 |Connector, -6 JIC Male 1
28 35253038 |Clamp, Support 3/8” Rubber Coated 2
29 46604279 |Tube, IQ Drain 1
30 46593959 |Connector, Brass 3/8” NPT X -6 JIC 1
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Service Air Manifold
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95940946 |Nipple, Short 3" NPT X 3" 1
2 95954814  |Elbow, 90° 3" NPT 1
3 54393210 |Nipple, 3" NPT w/ Orifice 1
4 36893220 |Adapter, Flat Face Flange 3" NPT 1
5 95929089 |Screw, Hex 5/8”" - 11 X 1-3/4” 4
6 46611160SB |Bracket, Service Air Manifold 2
7 36880995 |Screw, Hex Flange M10 - 1.5 X 30 6
8 36879195 |Nut, Hex Flange M10 - 1.5 6
9 46611159 Manifold, Service Air 1
10 95928032 |Nipple, Close 1-1/2” NPT X 1-3/4” 2
11 95944609 |Nipple, Close 2" NPT X 2” 2
12 46614979 |Valve, Ball 1-1/2" NPT PED 2
13 46614980 |Valve, Ball 2" NPT PED 2
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Spark Arrestor
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35857036 |Cap, Rain 1
2 46613219 Tube, Spark Arrestor Outlet 1
3 35127653 |Clamp, Muffler 5" ID 2
4 46571659 |Tube, Muffler Outlet 1
5 46612242 Bracket, Spark Arrestor Mount 1
6 36880995 |Screw, Hex Flange M10 - 1.5 X 30 8
7 36879195 |Nut, Hex Flange M10 - 1.5 8
8 46612619SB |Bracket, Spark Arrestor Mount 1
9 35294974 |Band, Mounting 9" ID 2
10 36876076 |Aspirator, Spark 1
11 35307131 |Clamp, Seal 5" OD 2
12 46612240 |Tube, Spark Arrestor Inlet 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35279025 |Screw, Tapping M08 - 1.25 X 20 2
2 54615091 |Switch, Toggle SPST 1
3 46585899SB |Bracket, Relay and Switch 1
4 46604579 |Decal, Overspeed Test-Run 1
5 46616848 Card, Air Intake Shutoff Harness Schematic 1
6 46578327 |Valve, Air Shutoff 1
7 46578328  |Elbow, Air Inlet Short 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 54489109 |Coupler, Female Quick Connect 3/4” 1
2 54489125 Coupler, Male Quick Connect 3/4” 1
3 46604959 |Elbow, 90° 3/4” NPT X -10 JIC 2
4 35279819 |Elbow, 45° 3/4” - 16 O-Ring X -8 JIC 2
5 46491601 |Assembly, Fuel / Water Separator Filter 1
6 46492252  |Element, Fuel / Water Separator 1 [(Included in Filter Assy.
7 35286491 |Elbow, 90° 1-7/8” - 14 X -10 JIC 1
8 35286954 |Connector, 7/8” NPT X 7/8” JIC 1
9 46568768 |Hose, -10 JIC Straight X 90° 540 mm 1
10 95279394  |Elbow, 90° 3/4” NPT X -10 JIC 1
11 54726575 |Valve, 3-Way 3/4” NPT 2
12 22330880SA |Lever, 3-Way Valve 2
13 35287044 |Elbow, 90° 3/4” NPT X -8 JIC 2
14 46568767 |Hose, -8 JIC Straight X 90° 721 mm 1
15 46568766 |Hose, -8 JIC Straight 1592 mm 1
16 95953949 |Bushing, Reducing 3/4” NPT X 1/2” NPT 1
17 46572459 |Tee, Male Run 1/2” NPT X -8 JIC 1
18 46568771 |Hose, -10 JIC Straight X 90° 1223 mm 1
19 46568765 |Hose, -8 JIC Straight X 90° 1632 mm 1
20 46595679 |Hose, 90° -8 JIC X -10 JIC Straight 2350 mm | 1
21 46568770 |Hose, -8 JIC Straight X 90° 1086 mm 1
22 35315977 |Tee, 3/8” NPT X -8 JIC X -8 JIC 1
23 35286442 |Elbow, 90° 7/8” - 14 X -8 JIC 1
24 46597139  |Elbow, Extra Long 90° 3/8”" NPT X -8 JIC 1
25 46595339 |Assembly, Fuel Pump 1
26 35278589 |O-Ring, 0.644” ID X 0.087” Cross Section 2
27 CAT Part Filter, Primary Fuel 1
28 35279827 |Elbow, 90° 9/16” - 18 X -6 JIC 1
29 46556984  |Elbow, 90° Long -10 SAE X -10 JIC 1
30 35286533 |O-Ring, 0.75” ID X 0.097” Cross Section 2
31 46556983 |Hose, -6 CEM Fuel Supply 1
32 35121847 |Hose, -10 JIC X 48" 1
33 22141774 Hose, -8 JIC X 120" 1
34 36898096 |Screw, Hex Flange M06 - 1.0 X 20 4
35 36898104 |Nut, Hex Flange MO06 - 1.0 4
36 54720222 |Plug, 3/4” Male Dust 1
37 54720230 |Plug, 3/4” Female Dust 1
38 46609199 |Assembly, Bowl Fuel / Water Separator 11 |Included in Filter Assy.
39 36880995 |Screw, Hex Flange M10 - 1.5 X 30 2
40 35287028 |Plug, O-Ring 7/8" - 14 2
41 46595759  |Pump, Fuel w/ Relief 1 |Included in Pump Assy.
42 54728605 |Motor, 1/4 hp 24 VDC 1 |Included in Pump Assy.
43 35279025 |Screw, Tapping M08 - 1.25 X 20 4
44 46616849 Card, Remote Fuel Pump Harness Sch. 1
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Remote Fuel Enclosure

«

>

126



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46569148GA |Panel, Door Remote Fuel 1
2 46585679 Foam, 2" Remote Fuel Door 2
3 46576824GA |Baffle, Remote Fuel Door 1
4 46585680 |Foam, 1" Door Baffle 1
5 46588519 Foam, 2" Door Baffle 1
6 46569147GA |Panel, Door Frame Remote Fuel 1
7 54718184 |Strap, Foam Retention 1
8 54519202 |Screw, Hex Slotted 1/4” - 10 X 3/4" 1
9 22617666 |Seal, Rubber 64"
10 35279025 |Screw, Tapping M08 - 1.25 X 20 13
11 46551959 Hinge, Door Access 1
12 35300771 |Screw, Taptite M06 - 1.0 X 20 5
13 36774495 |Strip, Door Seal 180"
14 36797652 |Screw, Tapping M06 - 1.0 X 12 8
15 36793602 |Latch, Door 1
16 36794816 |Rivet, 3/16" Dia. Black Stainless 4
17 36895746  |[Nutsert, Hex M08 - 1.25 9
18 46607444 |Decal, Remote Fuel Tank Valve 1
19 46601059 |Decal, Fuel Supply 1
20 46601060 Decal, Fuel Return 1
21 46556990 |Decal, Ultra Low Sulfer Diesel Fuel 1
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LRG Shock Mount
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 96703962 |Bolt, Hex M16 - 2.0 X 50 8
2 95994877 |Screw, Hex 1/2"-20 X 2" 16
3 23287980SB |Support, Upper Shock Mount 4
4 36847002 |Isolator, Shear Mount 4
5 22110753SB |Support, Lower Shock Mount 4
6 22112171  |Bar, Shock Mount Restraint 8
7 95954079 |Screw, Hex 1/2"-20 X 1” 16
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 36920338 |Heater, Battery Pad Rear 1
2 36920346 Heater, Battery Pad Front 1
3 46560500 |Heater, Engine Coolant 1
4 46589839 |Heater, Engine Oil Pan 1
5 46577399 |Well, Thermostat 1-1/16” - 12 1
6 46578139 |Harness, Engine AC Heater 1
7 36851533SB |Bracket, Pressure Switch 1
8 36797652 |Screw, Tapping M06 - 1.0 X 12 8
9 35306075 |Tee, Male Branch 1/4” NPT X -6 JIC 1
10 35282987 |Hose, -6 JIC X 34" 1
11 46569321GB |Panel, E-Stop & 120 AC Heater 1
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240 VAC Heaters

To Engine
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Rail
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 54392626 |Heater, Battery Pad Rear 1
2 54392634 Heater, Battery Pad Front 1
3 46577400 |Heater, Engine Coolant 1
4 46589859 |Heater, Engine Oil Pan 1
5 46577399 |Well, Thermostat 1-1/16” - 12 1
6 46580239 |Harness, Engine AC Heater 1
7 36851533SB |Bracket, Pressure Switch 1
8 36797652 |Screw, Tapping M06 - 1.0 X 12 8
9 35306075 |Tee, Male Branch 1/4” NPT X -6 JIC 1
10 35282987 |Hose, -6 JIC X 34" 1
11 46569321GB |Panel, E-Stop & 120 AC Heater 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 35857036 |Cap, Rain 1
2 46612241 Tube, Spark Arrestor Outlet 1
3 35127653 |Clamp, Muffler 5" ID 2
4 46571659 |Tube, Muffler Outlet 1
5 46612619SB |Bracket, Spark Arrestor Mount 1
6 36880995 |Screw, Hex Flange M10 - 1.5 X 30 4
7 36879195 |Nut, Hex Flange M10 - 1.5 4
8 46613299 Arrestor, Spark CE 1
9 35307131 |Clamp, Seal 5" OD 2
10 46612240 |Tube, Spark Arrestor Inlet 1
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ITEM COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
1 37081528 |Orifice, 0.063” Dia. X 1/4” NPT 1
2 46565359 Tube, Scavenge 1
3 35294735  |Elbow, 90° 3/4" NPT X -12 JIC 1
4 35283050 |Tee, Run 1/4” NPT X -6 JIC 1
5 46547840 |Tee, Male Run 1/4” NPT X 1/4” NPTF 1
6 35329309 |Fitting, Lenz 1
7 46556166 |Arm,Tank Cover Davit 1
8 23283559 Element, Separator 1
9 46590640 |Tank, Separator CE Mark 1
10 35579630 |Plug, Oil Filler 1
11 35279942 |O-Ring, 1.48” ID X 0.118” Cross Section 1
12 35294750 Elbow, 90° O-Ring 1-1/16" - 16 X -12 JIC 1
13 35294768 |O-Ring, 0.93" ID X 0.116" Cross Section 1
14 35283464 |Elbow, 90° 1/4” NPT X -4 JIC 1
15 35310226 Hose, -4 JIC X 74~ 1
16 95365094  |Elbow, 90° 9/16” NPT X -4 JIC 1
17 95928040 |Nipple, Pipe 3/4” NPT 1
18 46553971 |Valve, Safety 440 PSI 1
19 95953410 |Tee, Straight 3/4” NPT 1
20 46568519  |Switch, Pressure 12 PSI 1
21 95953956 |Bushing, Reducing 3/4” NPT X 3/8” NPTF 1
22 23294820 |Sensor, Temperature 3/8" NPT 1
23 46565659  |Elbow, St. Reducer 90° 1-1/4” NPT X 1-1/2" NPT | 1
24 36764389 |Nipple, Pipe 1-1/2" NPT 1
25 35192178 |Clamp, Muffler 2" 1
26 46565399 |Pipe, Discharge Safety Valve 1
27 36877793 |Screw, Hex Flange M16 - 2.0 X 40 4
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Service Air Piping- EEC
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95929089 |Screw, Hex 5/8” - 11 X 1-3/4" 12
2 46551981 Tube, Service Air 1
3 95358040 |O-Ring, 3.38”" ID X 0.125” Cross Section 3
4 22207526 |Valve, Check 3" Minimum Pressure 1
5 22205090 Pipe, Service 1
6 35586288 |U-Bolt, 1/2"-13 X 3" 1
7 36799419 |U-Bolt, 1/2" - 13 X 4-5/8" 1
8 54668314 |Bracket, Service Pipe Mounting 1
9 95922902 |Nut, Hex 1/2 "- 13 4
10 95935003 |Washer, Flat 1/2” ID 4
11 35279025 |Screw, Tapping M08 - 1.25 X 20 4
12 54393210 |Nipple, 3" NPT w/ Orifice 1
13 95954814  |Elbow, 90° 3" NPT 1
14 95934287 |Nipple, Close 3" NPT X 2-5/8" 1
15 22225213 |Valve, 3" Ball 1
16 22110571 |Adapter, 3" NPT X 3" BSPT 1
17 35282987 |Hose, -6 JIC X 34" 1
18 35283084 |Tee, Swivel Run -6 JIC 1
19 35336189 |Connector, Bulkhead -6 JIC 1
20 35367846 |Connector, Swivel Nut 1/4” NPT X -6 JIC 1
21 23299472 Valve, Ball 1/4" NPT 1
22 35283290 |[Hose, -6 JIC X 62" 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 95940946 |Nipple, Short 3" NPT X 3" 1
2 95954814  |Elbow, 90° 3" NPT 1
3 54393210 |Nipple, 3" NPT w/ Orifice 1
4 36893220 |Adapter, Flat Face Flange 3" NPT 1
5 95929089 |Screw, Hex 5/8”" - 11 X 1-3/4” 4
6 46611160SB |Bracket, Service Air Manifold 2
7 36880995 |Screw, Hex Flange M10 - 1.5 X 30 6
8 36879195 |Nut, Hex Flange M10 - 1.5 6
9 46611159 Manifold, Service Air 1
10 46621561 |Nipple, Adapter 1-1/2” NPT X 1-1/2”" BSPP 2
11 46621562 |Nipple, Adapter 2” NPT X 2" BSPP 2
12 46621560 |Valve, Ball 1-1/2" BSPP 2
13 46621559 |Valve, Ball 2" BSPP 2
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46573862 |Decal, 24" X 11" Doosan Tri-Colored Boxes 1
2 46554780 Decal, Doosan 33" Black Website 1
3 46573925 |Decal, 55" Doosan Logo 1
4 46573720 |Decal, 25/280 Gradient Model Number 1
5 54413117 Decal, Galvanneal 1
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ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
1 46573862 |Decal, 24" X 11" Doosan Tri-Colored Boxes 1
2 46573925 Decal, 55" Doosan Logo 1
3 46573720 |Decal, 25/280 Gradient Model Number 1
4 54413117 Decal, Galvanneal 1
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ITEM COMM. NO. DESCRIPTION QTY |DIMENSIONS/NOTES
1 46586699 |Decal, Tier 4 Engine Oll 1
2 46587259 |Decal, T4 Engine & XHP Compressor Oil 2
3 54604970 |Decal, Qil Fill 1
4 54629977 |Decal, Central Drain 1
5 46607441 Decal, Dual Pressure Valve Operation 1
6 46556466 |Plate, Serial Number 1
7 36794816 |Rivet, 3/16" Dia. Black Stainless 2
8 46559976 Decal, Symbols Translation 1
9 46607440 |Decal, XHP1000 / HP1300WCU-T4i Oper. Instr. 1
10 23230873 |Plate, Doosan CE Mark 1
11 39185038 [Rivert, Blind 1/8” Dia. 4
12 46586599 |Tag, Tier 4 Engine Oil 1
13 35268788 |Tie, Cable 3/16” X 6-1/2" 1
14 46605139 |Decal Set, EEC 25/280-10/375 (XHP1000CAT T4i) 1
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A
Actuator
Linear24V ... ... ... . . i 111
Parking Brake with Cable . ............... 11
Adapter
1/2" NPT X 1/A"NPT ... 65
L/2"NPTX-8JIC ... 65
1/4"NPTE X 1/8" NPT .................. 63
3"NPTX3"BSPT ..., 141
7/16"-20 X 1/8" NPT . ... .. .. .. 21
Barbed 3/8” Hose X 1/4" NPT . ............ 41
Discharge 3" .. ... . . i 37
Flat Face Flange 3" NPT ... 111, 117, 119, 143
Adjuster . ... 17
SPring ... 25
Aftercooler . ... .. 111
Aftertreatment
Exhaust Assy. CAT-C13T4i .............. 23
Airend ... 25
Angle
Fan Orifice Mounting . .................. 39
Fan Orifice Mounting CAC Side . .......... 39
Arm
Tank CoverDavit .................. 55, 139
Arrestor
SparkCE . ... . . . 137
Aspirator
Spark ... 121
Assembly
14" Air Cleaner (Engine) .. ............... 51
Air Cleaner (Airend) .................... 51
Bowl Fuel / Water Separator ............ 125
Brake Cable ............ ... ... ... ... 15
Brake Drum ...... ... . . .. 17
Brake Shoe . ..... ... ... ... ... ... 17
Cap . 61
CheckVvalve ............. ... ... ....... 61
Control Panel ......................... 75
Fuel / Water Separator Filter ............ 125
Fuel Pump ......... .. .. ... ... .. .. .. 125
GaugePanel ........... ... . ... . ..., 75
Piston Min. Pressure Check Valve ......... 61
Rear Axle with Parking Brake ............. 15
SealingRing ........... ... . ... .. ... 17
Springand Shackle ................. 13, 15
Valve and Bracket ..................... 53
Wheeland Tire ..................... 11, 19
Atomizer . ... 53
Axle
Front ........ ... ... ... .. .. . .. 11, 13
Rear ParkingBrake .................... 11
B
Baffle
Aftercooler .......... ... ... .. ... 111
Airintake . ...... ... .. .. . . 91
ControlPanel ......................... 85

Cooler Radiator Side . . . ................. 39

Door ... . 91

Fuel Cooler Access . ................... 111

Remote FuelDoor . .................... 127
Bail

Lifting ........... ... . . 9
Band

Mounting9"ID .......... ... ... ....... 121
Bar

Shock Mount Restraint . ................ 129
Batt

1" Fiberglass Door Center . . .. ............ 93

1" Fiberglass Door Left .................. 93

1" Fiberglass Door Right ... .............. 93

1" Fiberglass Rear Door ................. 93

1" Fiberglass Rear Panel ................ 93

1" Fiberglass Rear Side ................. 93
Battery

12VDC .. 77
Bearing

CylindricalRoller .. .................. 29, 31

Inner ... . . e 13, 17

outer ... 13, 17

RodENnd ............... ... ... .... 25, 106

TaperedRoller .................. 27,29, 31
Bellows

Exhaust ............ ... ... ... . . . . .. ... 23
Belt

Alternator . ............. ... ... .. ... ... 21
Belt Set

EngineFan ............ ... ... ... ..... 21
Block

Terminal 4-Point 3/8” Stud . .............. 77
Body

CheckValve .......................... 61
Bolt

Eye5/167-18 . ... ... .. 85

HexM16-2.0X50 ........ ... . ....... 129

Shoulder 3/8” X 1-1/4” . ..... ... ... ...... 25
Bottle

Radiator Overflow ...................... 41
Bowl

Primary Fuel Filter . . .. .............. 21, 107
Bracket

Aftercooler ............. ... ... ... .. 111

Air Cleaner Support .................... 51

AirCylinder ............ ... ... .. ... ... 25

Airend Mounting ....................... 25

Battery Disconnect ..................... 77

Blowdown / Anti-Rumble Valve . ... ........ 65

CAC Piping Support . ................... 41

CACTubeClamp ...................... 41

CEM Support ........ .o 23

CEM Tube Support . .................... 23

Cooler ....... .. 39

Engine Support ......... ... .. ... 21

FuelCooler .......... ... ... ... ....... 111

Fuel Cooler (No Aftercooler) .............. 45
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FuelDrain ............. ... ... 69
FuseBlock .......... ... ... .. ... ... ... 77
GageMounting ........... ... ... ... 57
Harness Support . . ....... ... .o, 9
HeatShield ............. ... .. ........ 23
IQ Filter Mounting . ................ 113, 115
IQ Out Pipe Lifting Bail Side ............. 117
IQ Out Pipe Pipe Side ................. 117
Mounting Blowdown Valve .............. 117
Mounting CAC Tubes ................... 41
Muffler Mounting .. ..................... 23
OilPiping ......... .. ... . 43
Parking Brake Actuator . . ................ 11
Pressure Switch .................. 131, 133
Pressure Transducer .................. 113
Radiator Tube Clamp ................... 41
Regulation Support . . ................... 63
Relay and Switch ..................... 123
Service Air Manifold ............... 119, 143
Service Pipe Mounting .............. 59, 141
Shutter Actuator . ........... ... .. ... 111
Spark Arrestor Mount . ............. 121, 137
Support ExhaustPipe . .................. 23
SupportIsolator ....................... 23
Tube Support CEMBoost . . .............. 23
Water Separator Support ............... 115
Bumper/Stop
Rubber ....... .. . . . 85
Bushing
3/8"IDX5/8 ... 25, 106
Drive Coupling ........................ 25
Engine Oil PanDrain ................... 41
Reducer 1/2” NPT X 3/8" NPTF ...... 113, 115
Reducer 1/4” NPT X 1/8" NPT ........... 113
Reducer 1/4” NPT X 1/8"NPTF ........... 63

Reducer 3" NPT X 2" NPT Female 111, 113, 115
Reducer Brass 3/8” NPT X 1/4” NPT .. 113, 115

Reducing 1-1/2" NPT X 3/4" NPT ....... 45, 67
Reducing 3/4” NPT X 1/2" NPT .......... 125
Reducing 3/4” NPT X 1/4" NPT ........... 65
Reducing 3/4” NPT X 3/8" NPTF ...... 55, 139
Button
Service Air . ... 71, 107
C
Cable
Battery Jumper ............ ... ... ... 79
Battery Negative . ...................... 79
Battery Negative Studto Stud ............ 79
Battery Positive . . ............ ... . ..., 79
Cap
Dust ... 13,17
FuelFiller .............. ... . ... ...... 45
Radiator ............... ... .. ... .. .... 39
Rain ............. ... .. ...... 23,121, 137
Card
Air Intake Shutoff Harness Schematic .. ... 123
Remote Fuel Pump Harness Sch. ........ 125
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Card Set
Aftercooler ...... ... ... . .. L. 115
IQFilter ...... ... 113
XHP1000WCAT-T4iE45 ... ............ 101
Case
Gear ... 27
Center
Fuse/Relay .................... 77, 81, 83
Clamp
14"Mounting . .......... i 51
CableNylon3/8"ID . ................. 71,73
Cable Nylon5/16"ID . . .................. 71
CableNylon5/8"ID ..................... 71
ConstantTorque .............ccivvivnn. 23
Cylinder ......... .. ... .. . . . . 53
ExhaustBand ......................... 23
Hose . ... ... . 113
Hose Wormgear 13/16” - 1-1/2" 1D ......... 39
Hose Wormgear 2-1/4"-3"ID ............ 41
Hose Wormgear 7/16”-3/4"ID . . .......... 41
Mounting ............ . ... ... 23
Muffler 2” ... ... o 139
Muffler 2”ID . ... .. 55
Muffler 5”ID .................. 23,121, 137
Saddle 1-3/4”ID ........... . 23
Saddle2”ID ........ ... 43
Saddle 2-1/2"ID ............ ... ... 41, 115
Saddle3” ... ... 117
Saddle4”ID ........ ... 41
Seal ... 23
Seal5"0OD ........ ... ... 121, 137
Spherical Exhaust .. .................... 23
Spring Loaded T-Bolt 4” - 4-5/16"ID .. ... ... 41
Support 1/2” ID Rubber Coated ............ 9

Support 11/16” ID Rubber Coated .9, 33, 49, 63,
75,79

Support 1-1/2” ID Rubber Coated . ......... 75

Support 15/16” Rubber Coated . .. ... ... 69, 75

Support 2” Rubber Coated ............... 63

Support 3/8” ID Rubber Coated ............ 9

Support 3/8” Rubber Coated . ............ 117

T-Bolt 5-1/2" Nom. ..................... 51

T-Bolt 6-1/2" Nom. ..................... 51

T-Bolt 8-7/8"Nom ...................... 51

Worm Gear 1-5/16" 1D . ................. 45
Clip

Battery Frame ........... ... ... ... . ... 77
Collar

Spacer ... 111
Compressor

24VDC .. 63, 107
Conditioner

CoolantFilter ..................... 21, 107
Connector

0.156" Orifice . ...... ... 65

L2"NPT X-12JIC ... 69

TA"NPTX-4JIC ... 63

L/A"NPTX-6JIC .......... ... ... 115, 117
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TA"NPTX-8JIC ... 33
1/4"NPTF X 3/8"Tube .................. 49
/4" NPT X-12JIC . ... oot 69
BA"NPTX-6JIC ....... ... .. 65
BA"NPTX-8JIC ....... ... 69
3/B"NPTX-6JIC .................. 65, 111
3/8" Tube X 1/8" NPT . .................. 25
AJICX-6JIC .. 21
4"Ribbed ....... ... . 41
-6JICMale ......... ... ... . ... 117
718" NPT X 7/8"JIC ......... ... .. ..... 125
9/16"-18 X-8JIC ....... ... 37
Brass 3/8"NPT X-6JIC ................ 117
Bulkhead 1/2" NPT X-8JIC .............. 57
Bulkhead -6 JIC ................... 59, 141
Female 1/4” NPT X-4JIC ............... 33
Female Swivel 1/4” NPT X -6 JIC .. ....... 111
Male 9/16”-18 X -6 JIC ................. 21
O-Ring 7/16”-20X-4JIC ............... 33
Swivel /4" NPT X-4JIC ............... 113
Swivel Nut 1/4” NPT X -6 JIC ......... 59, 141
Controller
IQTCU ... e 107
Titan ... 75, 106
Cooler
CAC . 39
Fuel ... .. 45
Oll ... 39
Triple Pack Assembly . .................. 39
Coupler
Female Quick Connect 3/4” ............. 125
Male Quick Connect3/4” ............... 125
Coupling
Drive . ... 25
OlPump .......... ... 31
PumpHR25 ... 29
Cover
2nd Stage MaleBearing .. ............... 31
Battery Tray ........ ... . .. 77
Cooler Access ..., 39
FuelFill ....... .. . 45
Fuel Tank Gauge Flange ................ 45
Fuse / Relay Center (Replacement) .. ... 81, 83
Instrument Panel Rear .................. 85
MaleRotor ............ ... .. ... ..... 29, 31
Radiator Fill . ........... ... ... ........ 89
RearBearing ......................... 31
Switch . ... . 71
Cover Assembly
Drive ShaftSeal ....................... 27
Cross
TA"NPT . 63
Cuff
BrakeRod . ............ ... ... . .. 17
Cylinder
Al 25, 106
Ether ... ... . . . . 53

D

Decal
24" X 11" Doosan Tri-Colored Boxes 97, 99, 145,
147
25/280 Gradient Model Number ... ... 145, 147
3-PartWarning ....................... 103
55" DoosanlLogo ........... 97, 99, 145, 147
BatteryGas ........... ... . 101
Canadian Transport ............... 101, 103
CentralDrain ..................... 101, 149
Containment ..................... 101, 103
Door Under Pressure .............. 101, 103
Doosan 33" Black Website ........... 97, 145
Dual Pressure Valve Operation . ..... 101, 149
Emergency Stop ......... .. ... 103
Environmental . ..................... 97, 99
ExhaustGas ..................... 101, 103
FallOffUnit .......................... 103
Forklift Point ..................... 101, 103
FuelReturn . ....... ... ... ... ....... 127
Fuel Supply . ... ... 127
Fuse/Relay Center ................. 81, 83
Galvanneal ................ 97, 99, 145, 147
GuardsinPlace .................. 101, 103
HighPressure ............ ... .. ....... 101
Hot Pressurized Fluid .................. 101
Hot Radiator Fill ...................... 101
HotSurface . ..................... 101, 103
Improper Operation . ................... 103
Lift Point .......... ... .. .. ... ... ..... 103
NoWeld ........................ 101, 103
Noise Emission . ...................... 103
OilFill ... ... . .. 101, 149
OilLevel ....... ... . . . 57
Overspeed Test-Run . . ................. 123
Remote Fuel Tank Valve ............... 127
RotatingFan ..................... 101, 103
Separator Tank Pressure . .............. 101
Symbols Translation ................... 149
SymbolsTranslation ................... 103
T4 Engine & XHP Compressor Oil 101, 103, 149
Tier4 EngineOll .................. 101, 149
Towing24 KMH . ....... ... ... ... .... 103
Ultra Low Sulfer Diesel Fuel ......... 101, 127
XHP1000 / HP1300WCU-T4i Oper. Instr. . . .103,
149
XHP1000 Gradient Model Number ... ... 97, 99

Decal Set
EEC 25/280-10/375 (XHP1000CAT T4i) ... 149

Door
ControlPanel ......................... 85
Lifting Bail Access ... ........ ... . .. 89
Separator Tank Access . . ................ 89

Drawbar
Pivot Arm . ... . 13
Steering Arm . ... ... 13
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E

Elbow
45° 1/8"NPTX-4JIC ......... ... 113
45° 3/4"-16 O-Ring X-8JIC ............ 125
45° 3/4”" - 16 O-Ring X -8 JIC Swivel ....... 47
45° 3/4" NPT X-12JIC . ... ........... 67, 69
45° 3/4" NPT X 3/4" Tube .. .............. 45
90° 1/2"NPTX-8JIC . ............... 57, 65
90° 1/4” NPT Female X -6 JIC ............ 73
90° 1/4" NPT X 1/4" Tube . .............. 113
90° 1/4" NPT X 3/8" Tube ......... 49, 63, 113
90° /4" NPT X -4JIC . ........ 37, 55, 65, 139
90° 1/A"NPTX-6JIC . ....... ... ... 111
90° 1/8" NPT X 3/8"HoseBarb ........... 21
90° 1/8" NPT X 3/8"Tube . ............... 63
90°1-7/8"-14 X-10JIC ............... 125
90° 3/4"NPT X -10JIC ... ........... 47, 125
90° 3/4" NPT X -12 JIC ... .. 55, 65, 67, 69, 139
90°3/4"NPTX-8JIC ............... 47,125
90°3"NPT ........... 59, 115, 119, 141, 143
90° 3" NPT with 1/8" Dia. Hole ........... 113
90°7/8"-14X-10JIC ... ... ... ... .. ... 47
90°7/8"-14X-8JIC ........ ... ... 125
90°9/16"-18X-6JIC ................. 125
90°9/16"-18X-8JIC ....... ... ... .. 69
90° 9/16" NPT X-4JIC ...t 139
90° Female 1/4” NPT X -6 JIC ............ 63
90° Long -10 SAE X -10JIC .. ........ 47, 125
90° Male /4" NPT ... ... ..., 63
90° Male 1-7/8" - 12 X 2-1/2"-12 Tube ... ... 67
90° O-Ring 1-1/16" - 16 X -12 JIC ..... 55, 139
90° O-Ring 1-7/8" - 12 X 1-1/2" Tube . ... ... 67
90° O-Ring 3/4"- 16 X 1-1/16"-12 ........ 41
90° O-Ring 7/8"-14 X-6JIC ............. 21
90° O-Ring 9/16”" - 18 X -4 JIC ............ 55
90° O-Ring 9/16”" - 18 X -6 JIC ............ 47
90° Street 1/2" NPT . ........ ... .. ..... 57
90° Street /4" NPTF . ........ ... .. ..... 63
90° Street 3/4” NPT . ........ ... .. ..... 69
90° Swivel Nut-4JIC ................... 33
AirinletShort ........................ 123
Discharge 3" .. ... ... ... 37
Exhaust................ ... . . . . ... 23
Extra Long 90° 3/8” NPT X-8JIC ........ 125
Rubber 5" X 90° .......... .. ... . ... . ... 51
Rubber90°iInlet ........... ... .. ... ... 51
St. Reducer 90° 1-1/4” NPT X 1-1/2” NPT 55, 139

Element
150° Temperature Thermostat . ....... 67, 107
Airend Air Filter Primary . ............... 106
Airend Air Filter Safety ................. 106
Airend Qil Filter .. ..................... 106
Drive Coupling .......... .. ... . ... ... 25
Engine Air Filter Primary .. .............. 106
Engine Air Filter Safety . ................ 106
Fuel / Water Separator ................. 125
Fuel Filter 7 Micron . .. ................. 107
Fuel Tank Vent Filter . ................. 107
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Primary .......... ... .. ... .. 51
Primary Filter . . . .................. 107, 113
Safety ....... ... . 51
Secondary Filter .................. 107, 113
Separator ........... .. ... 55, 107, 139
T4i Fuel Tank Vent Filter . . . .............. 49
Engine
CAT-CI3T4i ... 21
Engine FanBeltSet ...................... 107
Engine Oil
SAE 15W-40 APICJ-455¢gal ............ 107
Engine Service Parts . . ..................... 21
Expander ......... ... . . ... 17
F
Fan ... ... 21
Filter
Crankcase Breather ................ 21, 107
EngineOil ........................ 21, 107
Primary Fuel ............... 21, 47,107, 125
Primary XHP . ........................ 113
Secondary Fuel . ................... 21, 107
Secondary XHP ...................... 113
Filter Assembly
T4iFuel TankVent ..................... 49
Fitting
Barbed 1-1/2" NPT X2"Hose . ............ 45
Bulkhead 3/4” NPT X -12JIC ............. 69
Lenz ... . . . 55, 139
Orifice 0.125" X 1/4" NPT . .............. 111
Valve .. ..o 53
Flange
Inlet . ... 25
SplitHalf 3" . ........ ... ... .. .. ..... 37
Fluid
Compressor XHP60555¢gal ............. 107
Foam
1"BaffleDoor .......... ... ... .. ... ... 95
1"DoorBaffle ................. .. ..... 127
2" AftercoolerBaffle ................... 111
2"Baffle ... ... 95, 111
2"BaffleDoor ........ .. ... 95
2" Baffle Louver Panel Curbside ........... 95
2" Baffle Side Louver Panel Curbside . ... ... 95
2" Baffle Top Louver Panel Curbside ....... 95
2"BottomBaffle ....................... 95
2"Control Panel ....................... 93
2" Control PanelBaffle .................. 95
2" Control PanelCover .................. 95
2" Curbside Cooler Cleanout . ............ 93
2"DoorBaffle ..................... 95, 127
2" Door Baffle Bottom . .................. 95
2"DoorCenter ........... ... 93
2"DoorFrame .......... .. ... . ... ... 93, 95
2"DooriIntake ...... ... 93
2"DoorLeft ... 93
2"DoorRight ............. ... .. .. ... 93
2" Door Top Curbside Airend ............. 93
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2" Front Corner Curbside ................ 93
2"Ladder ... 93
2" Remote FuelDoor .................. 127
2"Roof ... 93
2"Roof Front ...................... 93, 95
2" Roof LiftingBail ..................... 93
2" Roof Separator Tank Door ............. 93
2" Streetside Baffle . .................... 95
Frame
BatteryHolder . ........................ 77
Steerable RunningGear . ................. 9
Fuse
10AMiniBlade ..................... 81, 83
I50AAMG Style .................. 77, 107
1I5AMiniBlade ..................... 81, 83
20AMiniBlade ............... ... ... ... 81
25AMiniBlade ................ ... .. ... 83
30AMiniBlade ........................ 83
BAMiniBlade ......................... 81
G
Gage
Oil Level Sight ........................ 57
Gasket
Cover .. e 45
Flange . ........ ... .. . . i 67
Fuel Level Sender ..................... 45
OllPump .......... ... 29, 31
RiNg ......... .. 37, 106
Unloader ......................... 25, 106
Gauge
Airend Discharge Temperature ....... 73, 106
Engine Coolant Temperature ......... 73, 106
Engine Oil Pressure ................ 73, 106
FuelLevel .............. ... .. ..... 73, 106
Hourmeter . ....................... 71, 107
Pressure 0-600PSI ............... 73, 106
Tachometer ...................... 73, 106
Voltmeter ........... ... .. ....... 73, 106
Guard
Fan . ... ... .. . 41
FanPulley .............. ... ... ........ 41
Idler PulleyBelt .. ...................... 41
H
Harness
Alternator CAT-C13T4i .................. 9
Compressor CAT-C13T4i ................ 9
ControlPanel ......................... 71
Engine ACHeater................. 131, 133
Engine CAT-C13T4i ........... ... ... 9
GaugePanel ........... ... . ... . ..., 73
HR2.5 Airend CAT-C13T4i ............... 9
Regulation System CAT-C13T4i ........... 9
Harnesses .. ...... ... . i 9
Heater
24VDC ... 63

3/4"Hex24VDC . ............. 111, 113, 115
3/4"Hex 24VDC ........ ... i 63
7/18"Hex 24VDC ........ ... 63
Battery Pad Front ................. 131, 133
Battery PadRear ................. 131, 133
Engine Coolant ................... 131, 133
EngineQilPan ................... 131, 133
Hinge
Door Access ............... 85, 87, 127
Instrument / Control Panel ............... 71
Operator PanelDoor . ................... 85
Removable ........................... 89
Hold
Hand ....... ... ... ... .. . . .. 89
Holder
AMG StyleFuse . ...................... 77
Door ....... . .. 85
Door T-Latch ....................... 85, 87
Hook
Safety M12 . ... ... ... .. 17
Hose
-10 JIC Straight X 90° 1223 mm .......... 125
-10 JIC Straight X 90°540 mm . .......... 125
FI0JIC X 347 e 47
F10JIC X448 o 47,125
F12JIC X 16" 69
12 JIC X 22" 67
12 JIC X 277 69
F12JIC X 30" e 69
F12JIC X 347 69
F12JIC X 38" 69
12 JIC X A7 69
S12JIC X 68" e 65, 69
S12JIC X 79" 69
24 JIC X A7 e 67
34 ID2pcs@4’€ea) ... 39
-4 JIC Straight X Straight 355 mm . ....... 113
-4 JIC X 11-1/2% .. 37
-4 JIC X 11-1/2" .. e 113
4 JIC X 19" e 113
4 JIC X 34" 33
4 JIC X5 e 33
4 JIC X707 e 63
4 JIC X 74" e 55, 139
-6 CEM Fuel Supply ................ 47,125
-6 JIC Straight X Straight 2794 mm ... 113, 115
BJICX114mm ... 63
BJIC X 114" ... 21
BJIC X 128" ... . 21, 117
-6 JIC X14-3/4" . ... .. . . 117
BJIC X 25" . 65
BJIC X30" .. e 111
B6JICX34" ............... 59, 131, 133, 141
BJICX350mMm ... 63
BJICX535mMm ... 63
BJIC X54" . . e 117
-6 JIC X56-1/2" . ... ... .. . .. 63
BJICX575mm ........ ... 63
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BJIC X 62" .. 59, 141
-8 JIC Straight 1592 mm . ............... 125
-8 JIC Straight X -8 JIC90° X 813 mm .. .... 57
-8 JIC Straight X 90° 1086 mm ........... 125
-8 JIC Straight X 90° 1632 mm ........... 125
-8 JIC Straight X 90° 721 mm ............ 125
S8JIC X 120" .o 47, 125
SBJIC X 13" 65
SBJIC X 30" . 65
SBJIC X 34" 69
SBJIC X A48 65
S8JIC X 58" 47
SBJICX915mMm ... 57
90° -8 JIC X -10 JIC Straight 2350 mm .... 125
Connector(4pcs@6”€ea) ............... 41
Connector CEM Boost Air . .............. 23
Discharge 3" .......... ... ... ... .. . ... 37
Fuel3/8"ID ... 41
Fuel 5/16” . ... .. ... . . 41
Fuel Tank Crossover ................... 45
Hump ... 51
Hump Reducing 5" X 6” ................. 51
Housing
Main . ... 27
RearBearing ......................... 31
Rotor . ... o 29
I
Insulation
Pipe Exhaust ......................... 23
Isolator
ShearMount ......................... 129
K
Key
1/4"Sq. X 1-1/2" ... 29
Drive Coupling .......... .. ... . ... ... 25
DriveGear ...............iiiiiinn.. 27
M12.7Sq. X35 . ... 29,31
Kit
Bushingand Cylinder ................... 25
Engine Tachometer Connector Repair .. 73, 106
Starting Aid . .......... . .. 53
Viewport Connector . ............... 71, 107
Knuckle
LeftSteering .. ...... .. ... 13
Right Steering . .. .......... ... ... .... 13
L
Ladder . ... ... 85
Laminate
Fuse/RelayPanel ..................... 77
Lamp
PanelLED .......... ... ... . . .. ... .... 75
Latch
Door ...... .o 85, 87, 89, 127
Drawbar ........ ... ... .. . . .. 13
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Lever
3-WayValve ......................... 125
Control ........ ... .. . 25
Regulator ............. ... ... ........ 25
Locknut
HR2.5 .. e 27
M
Maintenance Kit
1000HR ... e 107
2000HR ... . 107
BOOHR ... .. 107
Manifold
Oil oo 67
Service Air . ... 119, 143
Motor
1/4hp24VDC ...t 125
Mount
CenterBond ....................... 21, 25
CenterBonded ....................... 106
ExhaustlIsolator ....................... 23
Muffler . ... . 23
N
Nipple
1-1/2" NPT X 5-1/2" . . ... e 45
Nipple
3" NPT w/ Orifice . .......... 59, 119, 141, 143
Adapter 1-1/2" NPT X 1-1/2"BSPP ....... 143
Adapter 2" NPT X2"BSPP .. ............ 143
Close 1-1/2" NPT X 1-3/4" ........... 45,119
Close 2" NPT X 2" . ..o 119
Close 3/8" NPT X 1" ............... 113, 115
Close 3" NPT X2-5/8" ........... 59, 117, 141
Hex 1/4" NPT . ... .. . . . .. 63
Long 2" NPT X 17-1/2" .. ............... 115
Long 2" NPT X 3-1/2" .............. 113, 115
Pipe 1-1/2" NPT ......... ... .. ..... 55, 139
Pipe 3/4" NPT . .................... 55, 139
Pipe 3/4" NPT X 1-3/8" .................. 69
Pipe 3/4" NPT X 2" .. ... ... .. 69
Short 2" NPT X 2-1/2" .. ................ 113
Short 3"NPT X 3" . ... ... .. .... 119, 143
Standard 1/4” NPT X 7/8" ............... 113
Nut
Hex#10-32 ... ... ... . . 73
Hex 1/27-13 . ... ... .. 59, 141
Hex3/4"-10 .......... . .. 21
Hex3/8"-16 ...........iiiiinn.. 25
Hex Flange MO6-1.0 ............... 71,125
Hex Flange M08 -1.25 ........ 23,39, 41,113

Hex Flange M10 - 1.5 11,43, 51, 113, 115, 119,
121, 137, 143

HexJam 7/16"-20 ..................... 25
Hex Lock #10-32 . ....... ... 71
Hex Lock 1/4"-20 .......... 25, 65, 111, 117
Hex Lock 5/16"-18 ................. 25, 85
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Hex Lock 7/16”-14 . ........ ... ........ 25
Hex Lock MO8 . ........................ 23
Hex Lock MO8 -1.25 ................ 85, 87
HexLockM10-15 .................... 15
Hex Lock M12-1.75 ................... 15
HexLockM16-15 .................... 13
Hex Lock Washer 3/8"-16 ......... 25, 65, 77
HexM10-15 ... ... ... ... ... ...... 15,51
HexM12 .. ... . . 17
HexM30-15 ... ... ... ... ... ..., 13, 17
Hex Nylon Insert M10-15............... 85
Hex Nylon Lock 3/8”-16 ................ 77
Hex Nylon Lock M20-25 ............... 21
Lock 1/2" NPT . ... ..o 91
LugM16-15 ... ... 17
MI2XMI0 ... 17
Retainer5/16”-18 ..................... 39
Tube -12JIC .. ... ... 65
Tube-8JIC . ... ... .. . . 37
Wing ... 51
Nutsert
HexM06-1.0 ................... 39, 85, 87
Hex MO8 -.25 ... ... ... 85

Hex MO8 - 1.25 . ... 23, 39, 45, 87, 89, 111, 127

O

Orifice
0.063"Dia. X1/4A"NPT . .........cov.... 139
1/4” NPT X 0.0135"Dia. ................. 33
1/4” NPT X 0.063"Dia. ............... 55, 63
Fitting 0.063" X 1/4" NPT ........... 113, 115

O-Ring
0.35"ID X 0.072" Cross Section . . ......... 33
0.47” ID X 0.078” Cross Section ... ..... 37, 69
0.644” ID X 0.087” Cross Section . . .. .. 47,125
0.75” ID X 0.097” Cross Section . . ... .. 47,125
0.93” ID X 0.116" Cross Section . ... 55, 67, 139
1.48" ID X 0.118” Cross Section . ... ... 55, 139
1.72"ID X 0.118" Cross Section . . . ........ 67
2.25"ID X 0.125" Cross Section . . ......... 43
3.38” ID X 0.125” Cross Section 37,59, 106, 111,
117, 141
3.48” ID X 0.139" Cross Section . . ......... 31
4.0"ID X 0.094" Cross Section . ........... 29
4.73" ID X 0.139” Cross Section . ...... 27,106
Engine Oil Pan Drain Bushing ............ 41
Filter ... ... 113
FilterHousing .................... 107, 113
Filter Spacer ......................... 113
Minimum Pressure Check Valve .......... 61

P

Panel
CleanoutDoor ..................... 85, 87
control ...... .. . ... 85
CoolerSide . .......... ... .. 39
CoolerTop ... i 39

Curbside CoolerCleanout . . .............. 87
Curbside Louvered Intake . ............... 87
Door ...... .. 85, 87
DoorFrame ......... ... .. ... 85, 87
Door Frame Remote Fuel ............... 127
DoorRemote Fuel . .................... 127
E-Stop ... .. 85
E-Stop & 120 ACHeater . ........... 131, 133
FrontCorner ........... ... ... ... ...... 85
Rear ........ ... . . .. . . . 87
RearCurbside ......................... 87
RearRoof ............. ... ... ........ 89
Rear Streetside . ....................... 87
Roof RearEdge ....................... 89
Roof SideEdge ........................ 89
Roof w/ Lifting Bail Access ............... 89
Roof w/ Separator Tank Access ........... 89
Streetside CoolerCleanout . .............. 85
Streetside Louvered Intake . .............. 85
Pin
ClevisM10 ....... ... ... 15
CotterM3.2X20 ..., 15
CotterM6.3X45 . ....... ... ... .. 17
Dowel 1/4" Dia. X 3/4" ... ................ 31
DowelM16 X30 ................. 27,29, 31
LocatingM16 X 32 .................. 29, 31
Roll 3/32"Dia. X 3/8" .. .................. 27
Step 15
Pipe
Discharge Safety Valve . . ............ 55, 139
Service ... 59, 141
Piston
BypassValve ......................... 29
Thrust ........ ... . . . 29, 31
Plate
Clamp ....... ... i 29, 31
Clamp Fan Drive Shaft .................. 31
ClampMaleRotor ................... 29, 31
Curbside Fan Orifice . ................... 39
DoosanCEMark . ..................... 149
GaugePanel ................. ... ... ... 73
OperatorPanel ........................ 71
Retainer .......... ... ... . ... . . . ... ... 29
Retaining . ......................... 29, 31
Serial Number . ................... 103, 149
Streetside Fan Orifice . .................. 39
Plug
3/4"FemaleDust ..................... 125
3/4"MaleDust ............ ... ... .... 125
7/8"-14HexHollow .................... 29
Hex 1/4” NPT . ... .. .. . . 63
Hex Counter Sink 1/4" NPT .............. 37
Hex Countersink 3/4” NPT ............... 69
M25 X184 H7 ... ... ... ... 17
OilFiller . ... .. . 55, 139
O-RiNng7/8"-14 ... .. ... ... ..... 125
Square Head 4" NPT ................... 11
Pneumatic
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Silencer........ ... .. . 65, 106
Pouch

Literature . ......... .. ... .. .. . 91
Pump

Fuelw/Relief ........................ 125

OilHR2.5 ... ... . . 29
R
Radiator .......... ... .. . e 39
Receptacle

Quarter-Turn Clip-on ................ 71,73
Reducer

Tube-12JICX-8JIC ... 65

Tube-8JICX-4JIC..........ccvvvvn... 37
Relay

24V SPST100A ... ... . .. 106

24VDC ... . e 81, 83
Remanufactured Airend .. .................. 25
Retainer ............ ... . 71,73
Ring

Drive Coupling ........................ 25

Retaining Internal 3.91"ID ............... 29
Rivert

Blind1/8"Dia. .................... ... 149
Rivet

3/16” Dia. Black Stainless . .85, 87, 89, 103, 127,

149

3/16” Dia. Stainless . ................ 85, 87

Aluminum 3/16”"Dia. .................... 89
Rod

Threaded M10 X300 ...........covn.... 15
S
Screen

Scavenge . ... 33
Screw

Hex 1/2"-13 X 1-1/2" . .. ... ... .. 21

Hex 1/2" - 13 X 1-1/2" . .. ... ... . . ... 43

Hex 1/2"-20 X 1" . ... ... ... . i, 129

Hex 1/2"-20 X 2" . ... .. . . . 129

Hex 1/4”-20 X 1-3/4" . .. ... ... ........ 25

Hex 1/4” -20 X 2" .. ... . . .. 111

Hex 3/4"-10 X 2" .. ... i 21

Hex 3/4”-10 X 2" ... .. i 67

Hex 3/4”-10 X 2-1/4" . .................. 37

Hex 3/8"-16 X 2" . ... ... . ... 25

Hex 3/8"-16 X3/4” ... .... ... ... ........ 33

Hex 3/8"-16 X 4" . ... .. ... .. 65

Hex 5/8” - 11 X 1-3/4” 59,111, 117,119, 141, 143

Hex 7/16"- 14 X 1-1/2" . ................. 25

Hex Flange 3/8"-16 X 1-1/4" . ............ 25

Hex Flange Lock 5/16” - 18 X 3/4” . ........ 39

Hex Flange M06-1.0X20.............. 125

Hex Flange M08 - 1.25 X 25 .11, 23, 41, 89, 111,
113

Hex Flange M10 - 1.5 X 30 .11, 43,51, 113, 115,
119,121, 125, 137, 143
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Hex Flange M12 -1.75X 25 ........... 23, 89
Hex Flange M16-2.0X30 ............... 23
Hex Flange M16 -2.0 X 40 ..... 23, 55, 57, 139
Hex Flange M16-2.0X50 ............... 23
Hex Head M16-2 X50 ................. 11
HexHead M16 -2 X75 ................. 11
Hex Head M20-25X60 ................. 9
Hex Lock 1/4"-20 X 1" .. ................ 45
HexMO6-1.0X25 .................... 111
HexM08-125X16 ..............cv... 39
HexM08-125X20 ................. 31, 69
HexM08-125X30 ......... ..., 77
HexM08-125x30 ...........ccvvuvnn. 89
HexM08-125X70 ................. 85, 87
HexM10-15X20 .......... ... .. 29
HexM10-15X25 .................. 27,31
HexM10-15X30 ..., 29
HexM12-1.75X30 ......... ..o, 29
HexM12-1.75X35 ................. 27,31
HexM12-1.75X40 ......... .. .. ...... 29
HexM16-2.0X 110 ......... ... 37
HexM16-2.0X120 ................. 27,37
HexM16-2.0X40 .................. 25, 27
HexM16-2.0X45 .......... ... v, 29
HexM16-2.0X50 ..................... 29
HexM20-25X75 .. ... ... ... 25
HexM20-25X90 .................. 21,25
Hex Slotted 1/4” - 10 X 3/4" .......... 93, 127
Hex Socket 1/4"-20 X 3/4" ... ............ 25
Hex Socket 5/8" - 11 X 2-1/2" ............. 37
Hex Socket MO6-1.0X20 ............... 71
Hex Socket M10-15X30 ............ 29,31
Hex Socket M10-15X45 ............... 31
Hex Socket M16-2.0X60 ............... 31
Hex Tapping M08 -1.25x20 ............. 75
LipSeal ............. .. ... ... ... ...... 67
Phillips Pan Head #10-32 X 7/8" .. ........ 77
Round Head Phillips #10 - 24 X 1/2" .. ... ... 63
Tapping #10-32 X 1/2" ................. 45
Tapping#10-32 X 1" ................... 45
TappingM04 X 25 . .................... 75

Tapping M06 - 1.0 X 12 9, 39, 45, 53, 75, 77, 85,
87,91, 111, 127, 131, 133

Tapping MO8 - 1.25 X 20 9, 23, 39, 41, 45, 49, 59,
63, 65, 77,79, 85, 87, 89, 111, 113, 117, 123,
125, 127, 141

Taptite MO6-1.0X20 ........... 85, 87, 127

Wedge ............ 17
Seal

Lip oo 67, 107

Oil Tube ........ .. ... . . ... ... 43

O-Ring 46.30” ID X 0.210” Cross Section . ... 29
O-Ring 73.73" ID X 0.210” Cross Section . ... 27

O-Ring 8.98” ID X 0.210” Cross Section . . . .. 31

Rubber ....................... 85, 87, 127
Seal Assembly

HR2.5 ShaftBronze ................ 27,106
Sender
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FuellLevel .......... ... ... ... ..... 45, 106
Sensor

Engine Air Intake Temperature . ....... 51, 106

Temperature /2" NPT . ............. 91, 106

Temperature 3/8” NPT ... 37,55, 106, 111, 139
Separator

Moisture XHP . ................... 113, 115
Set

Gear ... 27

Rotor (1stStage) ...................... 29

Rotor (2nd Stage) ...................... 31

Shim ... .. . 29

Shim 0.010”" .......... .. ... ..., 27

ShimM46.6IDX540D ................. 31

ShimM77IDX900D .................. 29

ShimM86IDX9OD .................. 29

ShimM95ID X1400D ................. 31

ShimM95ID X1520D ................. 31
Shaft

Drive ... . e 27
Shield

Bellows ....... ... ... . . . 23

TurboHeat ................ ... ........ 23
Shutter

IQ . 111
Silencer

Pneumatic /4" NPT . ............... 49, 107
Spacer

Air Cylinder Mounting Bracket ............ 25

Bearing ............. ... .. .. ... ... 27,31

FiterPort ......... .. ... ... ... ....... 113

Gear ... 27,29, 31

RearAxle ..... ... ... . . . . .. . . . .. 11

SealCover ........ ... .. i 27
Spring

BypassValve ......................... 29

CheckValve .......................... 61

Compression ................c00.... 15, 17

DoorlLatch .............. ... ......... 85

Extension ............. ... .. ... ... 25, 106

Main ... . e 61
Standoff

Male-Female 3/8" Hex #10-32 ........... 73
Stem

Valve . .. ... e 19
Step

Folding ............ ... ... ... ... . . ... 11
Strainer

FuelTank .......... ... .. ... .. ... ..... 45
Strap

Foam Retention ................... 93, 127
Strip

DoorSeal ..................... 85, 87, 127
Stud

Battery ....... ... . . 77

Quarter-Turn Slotted . . . . ............. 71, 73
Support

Lower Shock Mount ................... 129

Upper Shock Mount ................... 129
Switch
Battery Disconnect ................. 77,106
CoolantLevel ..................... 41, 106
MainControl ...................... 71, 106
Pressure 12PSI ............... 55, 107, 139
Regeneration Control ............... 71, 107
Toggle SPST ... ... . 123
Vacuum . ... e 51, 107
Switch Assembly
E-Stop ... oo 75, 107
T
Tag
Tier4 Engine Oil .................. 103, 149
Tank
Fuel ... 45
Separator ........ .. 55
SeparatorCEMark .................... 139
Tee
A" NPT e 63
3/8NPTX-8JICX-8JIC .............. 125
Male Branch 1/4” NPT X -6 JIC ...... 131, 133
Male Run 1/2" NPT X-8JIC ............. 125
Male Run 1/4” NPT X 1/4” NPTF ... 55, 63, 139
Pipe /4" NPT . ... ... ... .. 113
Run 1/4" NPT X-6JIC .......... 55, 111, 139
Run-12JIC ........ ... . i 65
Run-6 JIC X-6JIC X 1/4"NPT .......... 117
Straight 3/4” NPT .................. 55, 139
Street /4" NPT .. ... ... i 117
Street 1/4” NPT X 3/8" Tube .............. 49
Street 1-1/2" NPT .. ... .. i 45
Swivel Nut Branch-8JIC ................ 37
Swivel NUtRun-8JIC ................... 65
SwivelRun-6JIC .................. 59, 141
Tie
Cable 3/16" X 6-1/2" . .............. 103, 149
Tire
215/75R175MH ... ... 19
Transducer
Pressure 0-100PSI ............... 63, 106
Pressure 0-225PSI .................. 106
Pressure 0-500PSI ................... 55
Pressure Differential 300 PSI ........ 107, 113
Tray
Battery ........ .. .. 77
Tube
AftercoolerInlet ....................... 117
AftercoolerQutlet ..................... 111
Air Inlet Connector . .................... 51
Branch ........... ... .. ... . . ... 117
CAClInlet ... ... i 41
CACOutlet ........ ... . 41
CEMBoostCEMSide .. ................. 23
CEM Boost Engine Side . ................ 23
CEMiInlet ....... .. ... . 23
Engine Air ......... ... 51
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Engine Exhaust ....................... 23
Engine WaterInlet ..................... 41
Engine WaterQutlet .................... 41
IQDrain ...........c i 117
Mufflerinlet . .......... ... ... ... .... 23
MufflerQutlet ................. 23,121, 137
Nylon ... .. 53
OilCoolerinlet ........................ 43
Oil CoolerInletCenter .................. 43
OilCoolerQutlet . ...................... 43
Oil Cooler Outletto OTBV . .............. 43
Oil Manifold Qutlet ..................... 43
Radiator Make-Up ..................... 39
Scavenge . ... 55, 139
Separator Tank to Min. Press Valve .. ... .. 117
Service Air ... 59, 141
Spark Arrestorinlet .. .............. 121, 137
Spark Arrestor Qutlet .............. 121, 137
TurboOQutlet .......................... 41
Water Separator to Min. Press Valve . ... .. 117

Tubing
3/870DSynflex ....................... 49

U

U-Bolt
172" - 13 X3 . 59, 141
1/2"-13 X 4-5/8" ....... ... ... . ... 59, 141
1/4"-20X1-1/4"1D ................ 65, 117

Union
12 JIC 69
Female 1-1/2" NPT ..................... 45

Vv

Valve
1/4"NPTCheck ................... 63, 106
Ball ........... .. ... 59, 141
3-Way 3/4" NPT ......... ... .. 125
AirShutoff .. ........ ... .. ... 123
AutoBlowdown . ...................... 106
Auto-Blowdown . ....................... 65
Ball /4" NPT ..................... 59, 141
Ball 1/4"NPT3-Way . ................... 63
Ball 1-1/2"BSPP . . ... ... ... ... 143
Ball 1-1/2"NPTPED ................... 119
Ball 1-1/2" NPT TeeHandle .............. 45
Ball2"BSPP .......... ... ... .. ... . ... 143
Ball2’NPTPED ...................... 119
Ball 3/4" NPT .......... ... ... ... . .... 69
Ball 3/4” NPT with Square Nut . ........... 69
Ball 3"NPT . ......... ... . . 117
Ball Lockable 3" NPT .................. 117
Blowdown ....................... 111, 117
Butterfly ........ ... .. ... .. ... 25, 106
Check 3” Minimum Pressure .. 59, 61, 106, 141
Check 3"NPT ....... ... . ... 117
Check3"Wafer.................... 37, 106
Evacuator ................ .. ...... 51, 106

170

Oil Pressure Relief ................. 67, 107
Oil Temperature Bypass . ................ 67
Poppet .......... ... ... .. . . ... 65, 106
Regulation Shutoff ..................... 63
Regulator ........................ 63, 106
Safety 150PSI .................... 63, 106
Safety 440PSI ................ 55, 106, 139
Shuttle /4" NPT .. ... .. 63
Solenoid /4" NPT . ................ 63, 106
Viewport ... .. 71, 106
W
Washer ....... .. ... . . .. 13, 17
Flat#10 . .......... ... ... ... 63, 77
Flat1/2"ID ......... ... .. ... . 0., 59, 141
Flat 1/4"ID ......... ... . ... 111
Flat3/8"ID ............... 25, 33, 65, 77, 85
Flat5/16"ID .......... ... ... . .... 25, 85
Flat5/8"ID ......... ... . ... 37
FlatM08 .......................... 23, 89
FlatMO8ID ........................ 85, 87
FlatM12 . ........ ... . .. 15
Flat Narrow 13/16” 1D ................ 21, 25
Lock3/8"ID ......... . 33
MIO . e 15
Snubber ....... ... 21,25
SpringEnd ........ .. .. 15
Wedge . ..o 17
Well
Thermostat 1-1/16"-12 ............ 131, 133
Wheel ....... ... . . . 19
Y
Yoke
MIO .o 15
Y-Strainer
3/8"NPT ... 113, 115



WIRING DIAGRAMS



51 FB1-F1
A1|A2|A3
oFFl 0] o]o ON- RUN Ml oA -4—F30 24vDe BAT
ON|X|O0]| O
N X010 OFF (START) EM1
FB1-F3 [GTARD[X[X]0 Al o §4VDC KEY ON/OFF 13 24
F30 24VDC BAT A3 Im Aé3 —— =1A§) o 2= 24VDC KEY ON/OFF 5 3 83$E3$ ; P9-3/J3-3 ¢ p  Jo-4/P3-4 10 K1-A ENGINE STARTER RELAY
3 J— 4 J4-H/P4-H ENGINE RUN/STOP INPUT 3 8 &——1+—ENGINE KEYSWITCH SIGNAL
>——t—eo—0O O—e 28 PS-1/98-1 EMERGENCY STOP Y2792
P4-K/J4-K A3 R1
5 —LA— 6 u-ip+d  ENGINE START/SERVICE AIR  INPUT 2
*—0 2 INPUT 12 E-STOP SENSE
MAIN CONTROL 2500 ENGINE S10 INPUT 4 29
SWITCH AIR FILTER T T~ 2 25 FB1-F4
RESTRICTION 4 [QUTPUT 2 M4 oA -¥—F30 24vDC BAT
52 SWITCH A ¢ ¢ _ FBI-KI11
1 AIREND S11 - >
T B30 ot AIR FILTER [ 1 T~2" % START
—I—: SERVICE AIR RESSTNRIITCCTHION A N COMPRESSOR
- BUTTON 514 b RELAY
SAFETY VALVE 1 > INPUT 5 86| 87 B87A B2
PRESSURE t—e—T e 20 7 T
SWITCH A T 1 + -
12VDC OUTPUT 15 P21-8/J21-8 J21-9/P21-9
5 START
L o SEP#%QEOR SVDC OUTPUT | ., COMPRESSOR
= PRESSURE
FB1-F2 (0-225 PSI HP SMEO,\E)SE(I)_Fg) 2o 26 =
P4-A/J4-A - =
F30 24VDC BAT —&— [5A] F2&—>— (0-500 PSI XHP MODELS) INPUT 8 | . OUTPUT 3 s IS
Ul TITAN 5 &> {Troa -%—F30 24vDC BAT
FUEL . CONTROLLER ol Tpg FB1-K12 12 J12
85 30
LEVEL | Be (P1) _
SENSOR | ce INPUT 11 18 CONTROL o 10
ETHERNET USB N1+ HEATER
b RELAY 2 | 20
P2 RT 86 87 87A
- SEPTAARNAKTOR " INPUT 6 |, S| " e IQHEOAPTTEIRON
2e TEMPERATURE Be P21-6/J21-6 J21-7/P21-7 CONNECTOR
o 21939 HIGH (+)48res SENSOR ——e V1
VIEWPORT 1o 139 LOW 0O RT3 REGULATION
c ™D - VJ4—C/EP4—C AME%ENT — INPUT 10 'g HEATERS
[RXD TEMPERATURE e 1
5: COMMS. GND SENSOR l g LOUTPUT 4 =
? \ PT2 P21-4/J21-4 ¢
8e——24VDC KEY ON/OFF g REGULATION 321-1/P21-1 START/RUN
¢ ¢ SYSTEM < L1 SOLENOID
ngﬁggSE J21-3/P21-3 5 VALVE
(0-100 PSI) J21-2/P21-2 INPUT 8 7 OUTPUT 5
12 P21-5/J21-5 ¢
L X S
f AIORIELND J18-1/p19-1 | e 5 VALVE J21-7/P21-7 M8
q & ®
b b PRESIURE _ -4 POS GO | HOURMETER
(0-225 PSI) e -
|_______| HP MODELS ONLY J19-2/P19-2 INPUT 1 16 9 OUTPUT 7 P4-N/J4-N J4-M/P4-M
RT2 1
DISCHARGE J19-3/P19-3 =
| I TEMPéFlziTURE % e i AS iy AAS e
Be A A
| GAUGE | ( SENSOR F30 24VDC BAT lesJ: —:B B:
| PANEL Js 1o |OUTPUT 8 -3/J6- o | co
| q — RXD | , 30 | J1939 SHIELD
| | TR1 P15 o ™D | 1] 3> hJ1933 HIGH (+) ~ - FUREELMOPTUEMP
| | g§1 1ohaaay . COMMS. OND | 5 34 23 LOL ) u ~ CONNECTOR
—_— 7 — N e o) o
— 2 2 b ] TITAN Dpe+—FB1-F8 33 35 -
\ COMMUNICATION | Ee-—p 1 _L
J1939 CAN BUSS 11 CONNECTOR Fe L = = S
TERMINATING RESISTOR »p b q S NN J1939 CAN BUSS S J1933 HIGH (&)
e & & ¢ 't He-h oA r
GAUGE 2.3 4]|J10 ' b sy . oo
PANEL 9 Jo| FBI-F10 { { JT939 oW (-3
q
CONNECTOR | 3 33 4|P0 9 ) b |
P6-8/J6-8 b p
FB2-F2 A NI L= L NS DN 29 SN DN NEPNEP NP NIPNEPNEPNEPNEPNEPNEPNEPNEDNEDY. SN SNEDNID NP NID NP NN NN NN 9
b A ~ b ~ PN PN ~ )n ~ PN ﬂ(
= J7939 LOW (=)
Compressor & Engine Control System Schematic 46608333 Rev.C (sheet 1)



BT1 BT2
|1 ezl
24VDC

BAT FB2-F1
MAIN POWER F30
FUSE BSAYTSTTEERMY AAT I Al >4VDC
[T BAT
FB2-F6
OVER SPEED VERIFY SW. | ., 48 52 53 55 11 |LAIR SHUTOFF SOLENOID NS TBoi € 25380
G1 SWITCH INPUT RETURN J O e BAT
18 D5 D6
FROM EM1-D OK TO ELEVATE IDLE SW. | - = >
EMERGENCY STOP ENGINE GND HSR SPEED LIMIT SW. f ., Iﬁ%ﬁLE
” | ALTERNATOR \ PS5 515 -5 SUX[SEF
[ )] ®
A 1
\ =1<7///j5 2, FUEL PRIMING PUMP SW. | ., el sl || RELAY
ENGINE D 6 53 FUEL PRIMING BS" BS. CSl P20_J20
STARTER - P67 PUMP SWITCH SOLENOID COMMON R
RELAY ALTERNATOR NORMAL B7 o1 1e
8 s CIRCUIT 9§E> CB1 P4\, DISABLE INITIATE 02 | 20
BREAKER uF o3 | 30
L LN AR 3"l 4, JEPHE 7855 REGENERATION DISABLE SWITCH | o | 4
= NORMAL| 0 [ 0 A2 AIR SHUTOFF
ENGINE B NTIATE [0 Too] | 3A-—J—r—4A REGENERATION INITIATE SWITCH | AR SHUTOPE
STARTER REGENERATIQN 40/P4-D PE-5/J6-5 CAT = CONNECTOR
BDS1 CONTROL SWITCH . C13
WT U2 o COOLANT LEVEL | o TIER 41
) COOLANT | ge DIGITAL SENSOR RETURN | o
N CATTERY LEVEL | . SENSOR POWER +8VDC | ECM
L DISCONNECT SENSOR | (P3)
ENGINE
aock e AIR INLE14. ro] %% AIR INLET TEMP. SENSOR | .,
181 TEMPERATURE | o ANALOG SENSOR RETURN ETHER START AID SOLENOID
GROUND BUSS SENSOR P6-10/J6-10 12 !
(E 2lp) 3\p) 4 TERMINAL BLOCK 5 f%i
PB-4/J6-4
= = = = ENGINE KEYSWITCH SIGNAL ENGINE KEYSWITCH 24VDO) | o, 2 ETHER
) ) ) B FB2-F2 —— SOLENOID
FB2-K21 SWITCHED POWER—— JioA] 2——FB2-F2 - VALVE
JB3[
S S o
| | | | C:_ = J1939 LOW (=)
| OPTIONAL | | | ENGINE | pet——ChT DATA LIRK ) g 3 e AL G b
10 | OPTIONAL | SEESTCE e CAT DATA LINK ) |g 5o hIAS38HIGH (B,
| SYSEEM | | AUTOSTART | CONNECTOR | Feprarararararss B1 63 65 B89
| 0 | SYSTEM S SNPNDNDNNTY T T T T ,
| AFTERCTOOLER | | | o Ho < = = = =
YSTE | | KEY ON/OFF * ]
|___ ] |___ ] F30 24VDC BAT ( ¢
o} Pio FB1-KI3 ) PIE TR2
85 30 ) ~ aoooter 11 :
S%&ﬁﬁ&fD ) NS jz ) jggg
>
10 tistte|or us [t 3822 e|arosart RELAY ) b J1939 CAN BUS
OPTION OPTION 86| B7] [87A g TERMINATING RESISTOR
CONNECTOR 23456]|py P8 2 3 4 5 5 | CONNECTOR Big B3 Cg q b
® O ? ® O o ® O ? ® 6 o b
1 1 = )
=4q9¢ =4q9¢ FB1-F9 FB1-K13 g {
M2 [TioN -+ SWITCHED : {
FB1-F10 POWER ) b
F81-F10 « by
¢ ¢ e ¢ FB1-F8 g Foaaaa )
FB1-F8 A8 [TroA H$—F30 24vDC BAT q ¢ oA
q ¢ 1
q q q T b
J1939 HIGH b b J1939 CAN BUSS PE-1/J6-1 ¢ 9
UUUUUUU ¥ SNDNDNDNDNDNDNIDNINIPY XY INIDNPNDNP P NDNDNPNPNIPEPEA =~ 1) -2 I NNV PNDNIPPNLA GADNIPUDY S SNIDNIDNID DD NP
b D b
J19338 LOW (=) P6-2/J6-2
Compressor & Engine Control System Schematic 46608333 Rev.C (sheet 2)



CAT 14
C13 15
TIER 41
ECM 21
INTERFACE 22
CONNECTOR 23
(P13)

27
28
19
33
26

ENGINE KEYSWITCH SIGNAL

PE-4/J6-4

F30 24VDC BAT

o2 FB2-K21

30

SWITCHED
POWER
b RELAY

7A

8
B1 | C1l

FB2-K21

Compressor & Engine Control System Schematic 46608333 Rev.C (sheet 3)

CAT CEM +5VDC SUPPLY : 18 34
CAT CEM RETURN 5
CAT CRS MAIN FUEL PRESSURE 5
DPF INTAKE PRESSURE .
FLAME DETECT TEMPERATURE c
DPF INTAKE TEMPERATURE .
DPF #1 DIFFERENTIAL PRESSURE SENSOR 2
AFTERTREATMENT SECONDARY AIR PRESSURE 8
CRS NOZZLE HEATER RELAY 1o
CRS IGNITION TRANSFORMER PRIMARY '3
CRS IGNITION TRANSFORMER PRIMARY RETURN 1a
CRS PILOT FUEL VALVE .
CRS MAIN FUEL VALVE b CAT
CAT CRS PILOT FUEL PRESSURE o C13
CAT CRS PILOT FUEL VALVE > TIER 41
CAT CRS PILOT FUEL VALVE RETURN - CEM
J1933 HIGH (D ] ] N 31933 HIGH (] 52
J1939 LOW (=) o A A NS EE TN Py P14
TR3 P17 , L ¢ P18 TR4
b b (
g 1| 1e4 . L boger |1 g
gg:: 2 2@ D% 2 o2 2 Eg
J1939 CAN BUS J1939 CAN BUS
TERMINATING RESISTOR TERMINATING RESISTOR
e e _ . AFTERTREATMENT, 1D e o o
A A AFTERTREATMENT 1D RETURN AR 58
CAT CRS FUEL SELECTION ACTUATOR RETURN g
CAT CRS FUEL SELECTION ACTUATOR -
FUEL PUMP RELAY CONTROL 1
L10 {EZ 25 35
% CRS 1 1
SELECTION = =
VALVE
FB2-F4
M4 BoATEAY  oiybe
b e FB2-22 BAT
N
AN LIFT PUMP
RELAY
86 87 87A
BE‘ BS" CSl B3
1 2

CAT RS
FUEL LIFT
PUMP

SWITCHED
POWER



M6

VOLTMETER

e

o6

MS

COMPRESSOR

TEMPERATURE GAUGE

DO

M7

FUEL LEVEL

[
>
[
[
m

M3

ENGINE

M4

ENGINE
OIL PRESSURE
GAUGE

o5
04

Gauge Panel

__©

AIR PRESSURE
GAUGE

GAUGE

2| Jio

PANEL
CONNECTOR

1 P10

P6-8/J6-8
FB2-F2

an

J1933. HIGH _(+)

||”——om N
A

o A

O O O OOy OO0\

J13939 LOW(-)

J1939 CAN BUSS

Control System Schematic 46622242 Rev.A

M2
~ 12vDC a— 12vDC r— 12VDC LIr— 12vDC rE— 12vDC
0 / GND \ o 2 / GND \ o e / GND oo e GND \ o e / GND \
“1  / SERIAL DATA = “| / SERIAL DATA o SERIAL DATA / IO N\ SERIAL DATA os se_/  SERIAL DATA
ENGINE
/O TACHOMETER
B ] [
“Te ¢ ¢ & o ¢
2 3 456
121110 9 8 7
o o o




M8

HOURMETER
POS  GND
x

WO10-GRAY-1 EJ

R2
10.0Ka

Tl
Al
1 2

A2

51
ON RUN

(START)

WO023-BROWN-18

WO16-BROWN-18:

ETHERNET USB

P2
1@—W001-RED-16
26-—W022-BROWN-16
36~ ~~4002-YELLON-18

V I E w P 0 R T 4@v}+~HOD3-DARK GREEN-18
Se
go
70
Be-—W015-PINK-GREEN-18

53
NORMAL
52 DI

»

SABLE T INITIATE
Al
4

rzvﬁiLf*—ﬁ

Control Panel Harness Schematic

46553023 Rev.C

© 3 4 © @ SERVICE AIR 2 2 3A 4A o
é I:’—O O—‘—| é é BUTTON zl g é
T @ 5h3 6 L & i} 5| @ REGENERATION 2 T
[+e] 1 () [} o o 1 =
g W %0 i & ol % CONTROL w
T Z[® MAIN CONTROL @ ¥ = s £ 5|5  SWITCH gz 8
Tl SWITCH 4 33 7 = S X
w |~ o N : T o [*4
a2lz 258 Dy g Al[A2] 3 J4
=1 AA2[A3] = T ] g | T [DismeE[x[0]| -
o E' oz: g g g % INTgFmIE g (g) g WOO1-RED-16—1eA | VIEWPORT BATTERY+ (24VDC UNSWITCHED)
=) 2. =N TxTo é WOO2-YELLOW-18~~+B | J1939 HIGH (+)
2 [ETaRD[X[x[0| 8 WO03-DARK GREEN-18~~teC [ J1939 LOW (-
= WOOS-DARK BLUE-18— oD | REGENERATION INITIATE SW.
J WO04-WHITE-18—1eE | REGENERATION DISABLE SW.
= WO18-BLACK-18—1oF | REGENERATION SWITCH RETURN
& WO14-PINK-GREEN-16—6 | KEY ON/OFF (24VDC SWITCHED)
— WO12-BLACK-18—teH | ENGINE RUN/STOP
=1/\N\/2_-/_250 5 WO0B-LIGHT GREEN -18—eJ | ENGINE START/SERVICE AIR
-0 W017-PURPLE-WHITE-18—1eK | SWITCH SUPPLY 12VDC
= W00B-RED-16—eL | BATTERY+ (24VDC UNSWITCHED)
W021-BROWN-16—FeM | BATTERY -
WO10-GRAY-18—-eN | HOURMETER
P
CONTROL PANEL
CONNECTOR

CONNECTS TO
P4 ON
COMPRESSOR
HARNESS



MS

COMPRESSOR
TEMPERATURE GAUGE

_©

WO16-RED-BLACK-18

WO17-BROWN-WHITE-18

6 1o
/
05 2e
4 3o /
——W021-GRAY-18

WO20-BROWN-WHITE-18
WO139-RED-BLACK-18

M6

VOLTMETER

o6 e
o5 2e /
os 30—

WO1B-GRAY-18

M1

M2

)

10

WO07-RED-ORANGE-18—

AIR PRESSURE
GAUGE

WOO0B-BROWN-18

M7

W023-RED-BLACK-18

e

WO10-RED-BLACK-18

WO11-BROWN-WHITE-18

N

W024-BROWN-WHITE-18

20

e o
A 1 O

W025-GRAY-18

Y
Je

ENGINE

WO12-GRAY-18

M3

ENGINE
COOLANT
TEMPERATURE GAUGE

_~©

o o o
S 0o
® o o

w N =

——WO013-GRAY-18&
——W014-BROWN-WHITE-18

‘——____,——i:> TACHOMETER

WO15-RED-BLACK-18
M4

ENGINE
OIL PRESSURE
GAUGE

o2 oo
FUEL LEVEL z Wd 2z
GAUGE % E E Z 3w —
I o S E° 6 1o /
S a a3 o5 2o
g8 283 ot 30—
— n © N3 o i
i s
J10
= WOO01-RED-ORANGE-18—-¢1 | BATTERY+ (24VDC SWITCHED) | coNNECTS TO
@ W002-BROWN-18—2 | BATTERY- P10 ON
E2 WOO4-YELLOW-18~~~~e3 | J1939 HIGH (+) COHMAPRRNEESSSSOR
haananaananaWOO03-DARK GREEN-18~~~e4 | J1939 LOW (-)
GAUGE
PANEL
CONNECTOR

Gauge Panel Harness Schematic 46560841 Rev.C



P1

EB
—WO053-RED-16————@&—W045-RED-14—X  FR

(24VDC UNSWITCHED) BATTERY+ | 1e+ OM FB1-F1
(24VDC SWITCHED) KEY ON/OFF | 2e1—W073-PINK-GREEN-18
(STARTER RLY. COIL) OUTPUT 1 | 3e1—HW032-YELLOW-18 TO PS-3
(START COMP. RLY. COIL) OUTPUT 2 | 4e1—W034-DARK BLUE-18 TO FB1 K11-85
(REG. HEATERS RLY. COIL) OUTPUT 3 | Se+—W035-BLACK-18 TO FB1 K12-85
(START/RUN SOL.) OUTPUT 4 | B5e{—W002-BLUE-YELLOW-18 TO P21-4
(UNLOADER SOL.) OUTPUT 5 | 7e1—Wo008-BLUE-YELLOW-18 TO P21-5
(ENGINE KEYSWITCH) OUTPUT B | 8e—W027-PINK-18 TO0 P9-1
(HOUMETER) OUTPUT 7 | 9e1—W083-GRAY-18 PT1
(REMOTE FUEL PUMP RLY. COIL) OUTPUT 8 | 10e1—W024-DARK BLUE-18 T0 PB6-3 SEPARATOR
(RS232 COMMS.) TXD | 11e—HW021-LI1GHT BLUE-18 ﬁgéfiggiﬁ'gﬁjg TANK
(REG. SYSTEM PRESS.) INPUT 8 | 12e-—W038-ORANGE-18 T0 P21-2 WO11—-FRONN-WHITE-18 PgEﬁggEE
(24VDC UNSWITCHED) BATTERY+ | 13¢—WO055-RED-16 E2
(SENSOR SUPPLY) 5VDC OUTPUT | 14e1—W014-PURPLE-18 31__ Ul
(SWITCH SUPPLY) 12VDC OUTPUT | 15—W075-PURPLE-WHITE-18 .
(AIREND OIL PRESS.)> INPUT 1 | 166—W003-0RANGE-18 FROM P19-2 WO40-PURPLE—18—1-eA FUEL
(ENGINE START/SERVICE AIR) INPUT 2 | 17@4—W042-LIGHT GREEN -18 WOBE-BROWN-WHITE-18—eB | LEVEL
(FUEL LEVEL) INPUT 11 | 186—W028-ORANGE-18 W028-0RANGE-18—eC SENSOR
(AMBIENT AIR TEMP.) INPUT 10 | 19¢4—HWO006-YELLOW-18 514
(SAFETY VALVE PRESS. SW.) INPUT 5 | 20e—W025-LIGHT BLUE-18 WO25-L1GHT BLUE—1s—oz—l\l;o—woag-pURpLE_anE_m_
(SEP. TANK TEMP.) INPUT B | 21e4+—W004-YELLOW-18 SAFETY VALVE
(RS5232 COMMS.) RXD | 22e+—W020-DARK BLUE-18 PgE??gEE
(SEP. TANK PRESS.) INPUT 9 | 23e—W001-ORANGE-18
(24VDC UNSWITCHED) BATTERY+ | 24e4—W056-RED-16 510
(FILTER RESTR. SW.) INPUT 4 | 25e1—W018-GRAY-18 = WO18-GRAY-18 WO76-PURPLE=WHITE=18—
(SENSOR RETURN) GND | 26{—W00S-BROWN-WHITE-18 & RT3 ENG INE
(DISCHARGE AIR TEMP.) INPUT 7 | 27e1—Ho05-YELLON-18————> FROM P19-3 — AMBIENT AIR FILTER
(ENGINE RUN/STOP) INPUT 3 | 286-1—W034-BLACK-18 WOOB-YELLOK-18—-#A AIR RESSTWRIITCCTHION
(E-STOP SENSE) INPUT 12 | 20e-{—wo30-PINk-18—X FROM E5 SPLICE WO13-BROWN-WHITE-18—-eB [{<,  TEMPERATURE S11
L SENSOR WO19-GRAY~18—e— WO77-PURPLE-WHITE-18
J1939 SHIELD | 30 Rt
(RS232 COMMS.) GND | 31e4—W026-BROWN-WHITE-18 R_T1 SEPARATOR AIR FILTER
J1939 HIGH (4) | 32e~p~~W120-YELLOW-18 WOOA—YEL L ON—18—1 A TANK RESTRICTION
(BATTERY-) GND | 33¢+—H093-BROWN-16— FROM TB1-1 wmz_BROHN_HH[TE_m_*BEﬂ TEMPERATURE SWITCH
J1939 LOW (=) | 34e~p~~W121-DARK GREEN-18 L | SENSOR
(BATTERY-) GND | 35¢+—H096-BROWN-16—> FROM TB1-1 WO72-BROWN-WHITE-18—X TO P21-3 |__0FﬁOW'
W010-BROWN-WHITE-18—X TO P19-4
TITACNONCNOENCTTROORLLER wo43-PURPLE-18—X TO P21-1 P7_J7-CAP
W016-PURPLE-18—< TO P19-1 WOG2-RED-16——-1 1e |
P4 E4cg FROM FB1-F9 D—WO60-RED-ORANGE-16—1e2 | 2e |
(24VDC UNSWITCHED) VIEWPORT BATTERY+ | Ae+—wWo46-RED-16———X FROM FB1-F2 E3 FROM TB1-1 H"OBB‘BROWN‘WI“S 3e |
J1939 HIGH (+4) | Be~p~~W116-YELLOW-18 @& W036-PINK-6REEN-18—X TO FB1 K13-85 W124-YELLOW-18~~~04 40
J1939 LOW (=) | Cevp~~W117-DARK GREEN-18 W125-DARK GREEN-18~{-+~85 Se |
REGENERATION INITIATE SW. | De+—wog4-DARK BLUE-18—X TO PB-5 | L 6e |
REGENERATION DISABLE SW. | Ee{—wosg-wHITE-1s——X TO P6-6 J5 IQ
ENGINE REGEN SWITCH RETURN | Fet—wos7-BLACk-18——X FROM PB-7 . ' | conecTor |
(24VDC SWITCHED) KEY ON/OFF | Ge—W078-PINK-GREEN-16 WO20-DARK BLUE-18—7-eA DS1 E22 -
ENGINE RUN/STOP | Hel—wosa-8LACK-18 W021-LIGHT BLUE-18— B 1 X wos3-RED-16—X FROM FB1-F8
ENGINE START/SERVICE AIR | Je1—W042-LIGHT GREEN -18 HO2E-BRONN-URITET18—7C F‘_®_’—\ | OPTION|
° WO52-RED-16—-eD @ © |
SWITCH SUPPLY 12VDC | Ke-—WO74-PURPLE-WHITE-18 SIS 1-EROWN-18— o€ T PANEL T J_ P8 JB-CAP
(24VDC UNSWITCHED) BATTERY+ | Let—wo47-RED-16—— FROM FB1-F3 FROM 1B - 8 w3 vosareotsllor T 1o
BATTERY- | Me-—Wwog7-BROWN-16———>< FROM TB1-1 VR & = W09 1—RED-ORANGE-16-Le2 | 26 |
HOURMETER | Ne<—W063-GRAY-18 W113-DARK GREEN-18~~~~eH @ § FROM TB1-1 HMOO—BROHN—WI—OB 3e
Pe WOB5-RED-ORANGE-18—-®J g J< '*“%;;W:)i::z;;g:-:: "‘; ;' I
CONTROL PANEL = W12 - B .
CONNECTOR COMME&¥€§TION FROM E7 SPLICE | o6 e
CONNECTOR AUTOSTART
P10 CONNECTOR
. [ —_ e
(24VDC SWITCHED) BATTERY+ | 1e1—W080-RED-ORANGE-18— FROM P6-8 WOB1-RED-ORANGE-16—X FROM FB1-F10
BATTERY- | 2e4—w007-BROWN-18——> FROM TB1-2 E11 E13 g15 E24 £17 E19 J1939 CAN BUSS
J1939 HIGH (+) | 3e<~~W106-YELLOW-18 W110-YELLOW-18 b1 14-YELLOW- 1B~ raraanii] 18-YELLOW-1 B~ W122-YELLOW-18 B adea- 1 26~ YELLOW-18vr~r®rbnanaasi130-YELLOW-18~ TO PB-1

J1939 LOW (=

GAUGE
PANEL
CONNECTOR

4e~~~W107-DARK GREEN-18

E‘H 11-DARK GREEN-18-+~~~&~W115-DAR
E12

P15

E10
TR1

a
Q
EN

W108-YELLOW-18~~y~o1 1
W109-DARK GREEN-18+~~+~02 2

K GREEN-18~€®—~W119-DARK GREEN-18 &
E16

E14

J1839 CAN BUSS
TERMINATING RESISTOR

W123-DARK GREEN-18

E18

@~ H127-DARK GREEN-18~~@~~~131-DARK GREEN-18~ TO PB-2

E20

Compressor & Engine Harness Schematic 46603000 Rev.C (sheet 1)



J1933 CAN BUSS

W392-DARK BLUE-14

B3

W381-BROWN-18:

I—é—wam—amw—m%{ FROM TB1-4

E38
! 2 o N375-BROWN-14

FROM E19 SPLICE
FROM E20 SPLICE
FROM P1-10

FROM ES5 SPLICE
FROM P4-D

FROM P4-E

T0 P4-F

TO P10-1

e
A 74
¢cAfTRS_ FROM TB1-3
FUEL LIFT iO_PTION J22-CAP P22 |
) REMOTE | ea Ao——|—w371—RED—14
H3BE-PINK-18— EHEIF_’ 8 BO—:LLHSES—BROHN—MH FROM TB1-4 {31
o5 U6 | CONNECTOR | o¢ c-—J W395-DARK BLUE-18—— E300
. -
DEarrr~H130-YELLOW-18~~1-81 | 1@vle~W300-YELLOW-18
D€~+W131-DARK GREEN-18-+~1#2 | 2evte~i301-DARK GREEN-18
D{—W024-DARK BLUE-18—1#3 | 3e1—W395-DARK BLUE-18
D————W031-PINK-186—T4 | 4e{—H320-PINK-18 SE18
>X—H084-DARK BLUE-18—1#5 | Se—W321-DARK BLUE-18
D———W0BI-WHITE-18—86 | Be—MW322-WHITE-18
S———H0B7-BLACK-16—T-7 | 7e{—W323-BLACK-18
>—W0B0-RED-ORANGE-18—#8 | Be-1—W408-RED-ORANGE-18
WOSO-LIGHT GREEN -18—{-3 | 9e{—W329-LIGHT GREEN -18
W054-BLACK-18—-#10 | 10e{—W330-BLACK-18

FROM TB1-4

W304-YELLOW-18
W305-DARK GREEN-18

ENGINE HARNESS
INTERFACE CONNECTOR

R

WOSO-LIGHT GREEN -18—t-e

WOS54-BLACK-18—7-02

T4
1 AIR INLET
TEMPERATURE
SENSOR

Compressor & Engine Harness Schematic 46603000 Rev.C (sheet 2)

CAT C13 T41 ECM

- _BROWN-18 SYSTEM P20 J20-CAP |
FROM TB1-4 >&—W337-BROWN-18 FUSEVRELAY |_ . |
FB2 CENTE W385-DARK BLUE-16—{{e1 | 1e
FROM TB1-4 D—W372-BROWN-16-e2 | 2 OPTION |
FROM F30-2 D&—W377-RED-12 2102 B A1F1 T50AT-8" | —w310-RED-10 515 W342-ORANGE-18—{-#3 | 3e |
- o1 e w338-RED-10———> FROM F30-2 5 1 ""324'BLACK'18-|_"4 4e
[g)? golas  [raloAl —MW336-RED-ORANGE-18 mﬁm | AIR SHUTOFF |
o8] oC1 l}m s g | 379-RED-ORANGE-18—) e TR e | VALVE CONNECTOR |
= [2oA] —W382-RED-ORANGE-14——> TO E41 SPLICE E é
M v —MW3B0-RED-ORANGE-14— E39 ¢ 2 P3
8 20A —MW393-RED-14 i kY 1
FROM E40 SPLICE )>&—W390-BLACK-18 o o |=4 1 W394-RED-14 FROM F30-2 = 9.2 W342-0RANGE-18— 54 [ OVERSPEED VERIFY SW.
30 86 A5 e MS | aoromep-14 W344-BLACK-186—-67 | SOLENOID COMMON
- F5 \370-RED-14 FROM F30-2 W343-L1GHT BLUE-18— 11 | AIR SHUTOFF SOLENOID
[97 870185  §—{TSA-e°{—W367-RED-16—— N326-BLACK-18—-»18 | SWITCH INPUT RETURN
e85 o5 ¢05 |6 W368-RED-16 FROM F30-2 1% W327-BLACK-18—-#46 | OK TO ELEVATE IDLE SW.
FROM P13-26 D—W331-DARK BLUE-18 N E36 W328-BLACK-18—{-#47 | HSR SPEED LIMIT SW.
F7 u2
: W339-6RAY-18—-14 | FUEL PRIMING PUMP SW.
AB AAB | — 18 W340-] —_18—]
SRl COOLANT | o oo aLace 10— ez oscx-1o—|os | DIGITAL SENSOR RETURN
86 LEVEL ; )
E SEVICE A,S_D:D_AgS SENSOR | C®T—W341-LIGHT BLUE-16 W341-LIGHT BLUE-18—Te4 [ SENSOR POWER (+8VDC)
FE2-F1 [ENGINE ECN K3 F9 De W308-YELLOW-18~~t#50 [ J1939 HIGH (+)
Egg:g Eﬁ[gEMCOMMS. J gg Allt;_ouzuﬂuo N W309-DARK GREEN-18-+~+e34 [ J1939 LOW (-)
Foo-ra TCAT RS FUEL LIFT PUNP W311-RED-14—1-48 | BATTERY+ (24VDC UNSWITCHED)
Foo-F TREMOTE FUEL PUMP W312-RED-14—-e52 | BATTERY+ (24VDC UNSWITCHED)
FB2-F6 | INTAKE SHUTOFF VALVE W313-RED-14—-53 | BATTERY+ (24VDC UNSWITCHED)
ESEZEZ :gl 33&3 W314-RED-14—-#55 | BATTERY+ (24VDC UNSWITCHED)
FB2-F9 | NOT USED W378-RED-ORANGE-12—— FROM TB1-3 W315-BROWN-14—-#61 | BATTERY-
FB2-F10|NOT USED W385-DARK BLUE-16 FROM TB1-3 W316-BROWN-14—Lo83 | BATTERY-
W344-BLACK-18 FROM TB1-3 W317-BROWN-14—1-65 | BATTERY-
| —W343-LIGHT BLUE-18 E37 FROM TB1-3 W318-BROWN-14—-e63 | BATTERY-
—W387-LIGHT BLUE-18 ? W333-LIGHT BLUE-18—-e12 [ ETHER START AID SOLENOID
W374-LI6HT BLUE-18 TR2 P1E W406-PINK-18—70 [ ENGINE KEYSWITCH (24VDC)
19 o : E32 W321-DARK BLUE-18— 23 | REGENERATION INITIATE SW.
L3 X D3 §§ 1| 10-~~H30B-YELLOW-18~~® {F33 W322-WHITE-18—{#7 | REGENERATION DISABLE SW.
> A - 2 [ 2+~~H307-DARK GREEN-18 W329-LIGHT GREEN -18—r-e17 [ AIR INLET TEMP. SENSOR
SOELTEHNEORID J1939 CAN BUSS W330-BLACK-18—3 | ANALOG SENSOR RETURN
VALVE 2 TERMINATING RESISTOR W334-LIGHT BLUE-18—3 | CAT DATA LINK (=)
z ——W335-DARK BLUE-18—r8 | CAT DATA LINK (+)
5
& OEM 70 PIN
= CONNECTOR
Je3
W407-RED-ORANGE-18—-®A
1319-BROWN-18—-#B
oC
L W335-DARK BLUE-18—{-eD ENGINE
W334-L1GHT BLUE-18—eE ECM
W303-DARK GREEN-1B~~~oF Cgﬁﬁgé%R
W302-YELLOW-18~~-0G
oH
oJ



P13 P14
CAT CEM +5VDC SUPPLY | 1e1—MW345-PURPLE-16 W345-PURPLE-16—1 | CAT CEM +5VDC SUPPLY
CAT CEM RETURN | 2e+—W346-BLACK-16 W346-BLACK-16—1e2 | CAT CEM RETURN
CAT CRS MAIN FUEL PRESSURE | 3e+—W347-BLUE-18 W347-BLUE-18—13 | CAT CRS MAIN FUEL PRESSURE
DPF INTAKE PRESSURE | 4e1—W348-ORANGE-18 W348-ORANGE-18—-e4 | DPF INTAKE PRESSURE
FLAME DETECT TEMPERATURE | 5Se—W343-GRAY-18 W349-GRAY-18—e5 | FLAME DETECT TEMPERATURE
DPF INTAKE TEMPERATURE | 6e——W350-WHITE-18 W350-WHITE-18—e6 | DPF INTAKE TEMPERATURE
DPF #1 DIFFERENTIAL PRESSURE SENSOR | 7e1—W351-BLUE-18 W351-BLUE-18—e7 | DPF #1 DIFFERENTIAL PRESSURE SENSOR
AFTERTREATMENT SECONDARY AIR PRESSURE | 8e1—W352-GRAY-18 W352-GRAY-18—e8 | AFTERTREATMENT SECONDARY AIR PRESSURE
ge o9
CRS NOZZLE HEATER RELAY | 10e4—W353-WHITE-18 W353-WHITE-18—1e10 | CRS NOZZLE HEATER RELAY
11e o11
12¢ e12
CRS IGNITION TRANSFORMER PRIMARY | 13e—W354-ORANGE-16 W354-ORANGE-16— 13 | CRS IGNITION TRANSFORMER PRIMARY
CRS IGNITION TRANSFORMER PRIMARY RETURN | 14e1—W355-BLACK-16 W355-BLACK-16—1e14 | CRS IGNITION TRANSFORMER PRIMARY RETURN
CRS PILOT FUEL VALVE | 1561—W356-GRAY-18 W356-GRAY-18—-15 | CRS PILOT FUEL VALVE
CRS MAIN FUEL VALVE | 16e1—W357-BLUE-18 W357-BLUE-18—#16 | CRS MAIN FUEL VALVE
170 E41 17
180 E40 FROM FB2-F3 )&—W382-RED-ORANGE-14—@——W383-RED-ORANGE-14—1-#18 | BATTERY + (24VDC SWITCHED)

CAT CRS FUEL SELECTION ACTUATOR RETURN | 19e—W364-BLACK-18 oy W366-BLACK-18—1e19 | CAT CRS FUEL NOZZLE HEATER RETURN
CAT CRS PILOT FUEL PRESSURE | 20e+——W358-WHITE-18 W358-WHITE-18— 20 | CAT CRS PILOT FUEL PRESSURE
CAT CRS PILOT FUEL VALVE | 21e1—W353-0RANGE-18 W353-0RANGE-18—-e21 | CAT CRS PILOT FUEL VALVE
CAT CRS PILOT FUEL VALVE RETURN | 22e+—W360-BLACK-16 E45 £42 W360-BLACK-18—e22 [ CAT CRS PILOT FUEL VALVE RETURN
J1939 HIGH (+) | 23e~~W396-YELLOW-18 p- W400-YELLOW-18 D- W404-YELLOW-18~—~+923 [ J1939 HIGH (+)

J1939 LOW (-) | 24e~r~~W397-GREEN -18 @E43 W401-GREEN -18 E45@ WA05-GREEN -18-~~+-24 | J1939 LOW (-)
FUEL PUMP POWER [ 2se FROM TB1-3 W388-BROWN-14—25 | BATTERY -
FUEL PUMP RELAY CONTROL | 26e—W331-DARK BLUE-18 T0 FB2 K22-85 36
AFTERTREATMENT 1D | 27evh~~H351-6RAY-18 W3B1-GRAY-18+~+27 | AFTERTREATMENT 1D
AFTERTREATMENT ID RETURN [ 28evp~~W362-BLACK-18 W362-BLACK-18-+~1928 | AFTERTREATMENT ID RETURN
29e 29
30e 30
31e 31
32e 32
CAT CRS FUEL SELECTION ACTUATOR | 33e1—W363-BLUE-YELLOW-18— 033
340 L ——W384-RED-ORANGE-14—1-e34 | BATTERY + (24VDC SWITCHED)
a5 FROM TB1-3 W3B9-BROWN-14—135 | BATTERY -
368 ®36
37e 37
38e 38
39e e39
400 040
CAT C13 T41 CAT CEM
ENGINE HARNESS CONNECTOR
CONNECTOR
W363-BLUE-YELLOW-18
! CRS
L10 X SELECTION
> VALVE
W3B5-BLACK-18
TO FB2 K22-86 »><—W330-BLACK-18
TR3 P17 P18  TR4
J1939 CAN BUSS gg: 1| 1efanW398-YELLOW-18-~anaananaandd baasaaaaaanW402-YELLOW-1B+~an01 | 1 Eg J1939 CAN BUSS
TERMINATING RESISTOR |& 3 | 20vhaaW3II-GREEN —18-+~rrrrrnaranand b nnaaaaaaraWA03-GREEN ~18+~r02 | 2 | TERMINATING RESISTOR

Compressor & Engine Harness Schematic 46603000

Rev.C (sheet 3)



ENGINE
ALTERNATOR

CB1 EM{
@ N701-RED-2—e20 S0A OMNe—w700-RED-2— L O-Be
% ALTERNATOR c - - D
& SREAKER K1 EMERGENCY STOP
o
2 p—
I . WOS2-RED-YELLOW-12—-+2—0O | O—'e
o
1 B
i W101-BROWN-18— WO33-YELLOW-18—14 | 4e
o FROM P1-3 WO32-YELLOW-18—{-#3 | 3e
e ENGINE STARTER <7 TO P6-4 >ewoa1—PINK—1aﬁEw029—P1NK—1e—-¢2 2e
i 4 RED RELAY 8 TO P1-29 >&—W030-PINK-18 WO27-PINK-18—-e1 | Te
g & FROM P1-8 -
BT1 BT2 =] PS JS
ENGINE Bl /4 EMERGENCY STOP
STARTER POS ‘ ‘ ‘ ‘ ‘ ‘ ‘ _ + ‘ ‘ ‘ ‘ ‘ ‘ ‘ _ CONNECTOR
Z 2/0 RED }—@—2/0 BLACK —@—{ }—@—
L oo
! ]~ #4 GND STRAP 24VDC BATTERY SYSTEM
— F30 ‘. WOB1-RED-8
— W338-RED-10 T0 FB2-F1
— FRAME GND MAIN PONER W370-RED-14 TO FB2-F5
ENGINE BLOCK GND BDS1 FUSE w377-ReD-12—  TO FB2 K21-30
2/0 BLACK » ~_BATT 2/6 BLACK w394-ReD-14—X TO FB2-F4
4 BLACK ON BATTERY w3ss-RED-16—X TO FB2-F6
FUSE DEVICE
81 (U 2, 2. 44, ) GROUND BUSS TERMINAL BLOCK DISCONNECT FB1-F1 [ TITAN CTRL.
FB1_F2 | VIEWPORT
J FB1—F3 |MAIN CONTROL SWITCH
TO P1-33 DX<—W093-BROWN-16 W376-BROWN-18—X TO E38 SPLICE FB1-F4 |START COMPRESSOR
TO P1-35 )&—W096-BROWN-16 L —w337-BrROWN-18—X TO FB2 K21-86 FB1-F5 |REGULATION HEATERS
: FB1-F6 |NOT USED
TO J5-E D&—W051-BROWN-18— L w372-BROWN-16—X  TO P20-2 51 F7 TNOT USED
COMPRESSOR FB1-FB | ACCESSORY
TO P7-3 D&—W093-BROWN-16 L W363-BROWN-14— TO P22-2 SYSTEM FB1-F9 |10 TCU CTRL.
TO P8-3 >—W100-BROWN-16 Wa75-BROWN-14—X TO B3-2 1 FUSE/RELAY FB1—F10 | AUTOSTART CTRL./ACCESSORY
TO P4-M >&—W097-BROWN-16 % FB1 CENTER
o
o
TO P12-2 3X—H0B8-BROWN-1 W389-BRONN-14—X TO P14-35 i AL —wo4s—RED—14H< T0 E6 SPLICE
TO P21-7 D—W073-BRONN-14 Was8-BROWN-14—X TO P14-25 2 c’ i WOBB-RED-14
TO P10-2 D&—007-BROWN-18 [97 || 21 yio4p-RED-16——— TO P4-A
TO P21-9 >&—W041-BROWN-14 W315-BROWN-14—2X TO P3-61 TO P21-8 »>—W037-ORANGE-14 oB1 L+ —WOB8-RED-16
W316-BROWN-14—X TO P3-63 FROM P1-4 >—W034-DARK BLUE-18 1°A [ WO47-RED-16 X TO P4-L
319-BROWN-18—< TO J63-B —WOE3-RED-16
W317-BROWN-14—X TO P3-B5 20A —W048-RED-14
W318-BROWN-14—< TO P3-69 106 854, —Wa70-RED-14
% =i EA2e= 1 W043-RED-14
—WO0B7-RED-14 —
[97 87a 85 'E[l:[l—'
TO E8 SPLICE »>—WO15-DARK BLUE-14 eB5 oC5  9D5
FROM P1-5 D><—W035-BLACK-18 A‘?_[I:D_Aé?
Iy Ao —wosa—RED—mH( TO E22 SPLICE
T 010 51’°_+as —W071-RED-16
% |K13 —\‘,{oso—RED—ORANeE—f%( TO P7-2 E21
i [07 o = ato [ 0SB-RED-ORANGE-16
= 459 L+ Fw —wos1-RED-ORANGE-16— TO E24 SPLICE
FROM E3 SPLICE >€W035—PINK—GREEN—1 8 WOS59-RED-ORANGE-16
L —W057-RED-14
L —WOE5-RED-14

TO DS1-2 )éwoss—BRo»m—m—L

Compressor & Engine

E7

@& \104-BROWN-18

W102-BROWN-16:

Harness Schematic 46609000 Rev.C (sheet
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WE00-PURPLE-18
WE01-ORANGE-18
|—H802—BROHN—HH 1TE-18

PT2
REGULATION
SYSTEM
PRESSURE
SENSOR

EGO

P21 J21
FROM E2 SPLICE W043-PURPLE-18— o1 1e——WE00-PURPLE-18
FROM P1-12 WO38-0RANGE-18— -2 2e—WB01-ORANGE-18
FROM E1 SPLICE WO72-BROWN-WHITE-18— -3 3e—MWB02-BROWN-WHITE-18
FROM P1-6 WO02-BLUE-YELLOW-18— 4 4e+—WB03-BLUE-YELLOW-18
FROM P1-7 WO0B-BLUE-YELLOW-18—1-5 Se——W606-BLUE-YELLOW-18
FROM FB1 K12-87 D&—MW015-DARK BLUE-14—@——MW022-DARK BLUE-16—{-#6 Ge-—WB09-DARK BLUE-16
E8 —wo73-BROWN-14—e7 | 7el—wWE15-BROWN-14
FROM FB1 K11-87 WO37-0RANGE-14—+e8 8e-1—WB28-0RANGE-14
FROM TB1-2 WO41-BROWN-14—1-9 9e-—WB629-BROWN-14
e10 | 10
el1 | 11e
e12 | 120
REGULATION
HARNESS
______ INTERFACE
| J12-CAP P12 | HARNESS
IQHEOAPTTEIRON o1 | 1e1}-W023-DARK BLUE-16— FROM TB1-2
|CONNECTOR 2 2-——|—woaa—BRowN—1s FROM TB1-2

P13 J19

FROM E2 SPLICE )X——W016-PURPLE-18—®1 | 1e1—WS00-PURPLE-18
TO P1-16 )X———W003-ORANGE-18—1-2 26-—WS01-ORANGE-18
TO P1-27 D&———WO005-YELLOW-18— 3 | 3e1—W502-YELLOW-18
FROM E1 SPLICE >&—W010-BROWN-WHITE-18— 4 | 4e—W503-BROWN-WHITE-18— @& W504-BROWN-WHITE-18—

o5 Se
o6 Ge

ATREND
HARNESS
INTERFACE
CONNECTOR

B2

)

START
COMPRESSOR

HR1

E64 (Liwszz—akowN—1 s—,oi\/\/\/\?\—wsos—DARK BLUE-16—

W623-BROWN-1 s—,oz—\/\/v\?\—wm 0-DARK BLUE-16—

SOLENOID VALVE
HEATER

HR2

L WG24-BROKN-1 s—,oz—\/\/v\?\—wm 1-DARK BLUE-16—

&) WE | - -
S —ig04-BLUE-VELLOW-18— "oOo BLUE-YELLOW-18

L1 X D1

START/RUN
SOLENOID
VALVE

WE621-BROWN-1 8—\6
EB1

WE20-BROWN-18
E62

REGULATOR
HEATER

HR3

L WE25-BROWN-1 s—,oz—\/\/\/\?\—wm 2-DARK BLUE-16—

REGULATOR
HEATER

HR4

SHUTTLE VALVE
HEATER

HRS

WE26-BROWN-1 s—,oz—\/\/v\?\—wm 3-DARK BLUE-16—

SHUTTLE VALVE
HEATER

HRE

W627-BROWN-1 s—,oz—\/\/v\?\—wm 4-DARK BLUE-16—

L W531-BROKN-1 s—.z-\/\/\/\?—wsao—DARK BLUE-16—

ORIFICE
HEATER

HR7

SOLENOID VALVE
HEATER

2 WE08— _ -
S ——/507-BLUE-YELLOW-18 W608-BLUE-YELLOW-18

L2 X D2

UNLOADER
SOLENQID
VALVE

W617-BROWN-18 Y618-BROWN-18—,

EB3

16-BROWN-18

WE
Wb

W613-BROWN-18

- HP1300 |

WS05-BROWN-WHITE-18

ESO

MODEL 0NLY|

AIREND |
OIL
PRESSURE |
SENSOR

DISCHARGE
AIR
TEMPERATURE
SENSOR

Compressor & Engine Harness Schematic 46603000 Rev.C (sheet 5)



ACT100

LOUVER
ACTUATOR

RT100 5VDC_OUTPUT | 1.9 186 4 [LOUTPUT 1 ”
AFTERCOOLER Ao INPUT 4 |5 c | OUTPUT 2 -
TEMPERATURE o GND INPUT 2 CONTROLLER ID -

SENSOR Be 18 3 OUTPUT 3 oC
3 OUTPUT 4 *0
;5 | INPUT 6 ACTUATOR POSITION i
IQ
TCU
CONTROLLER
(P100)
SpARE —INPUT 1 |,
INPUT 3
SPARE ——————=1 10
INPUT 5
SPARE ——————>1 14
INPUT 7
SPARE ————— 11
spARE —NPUT B |5
RXD | g 5o [ 11939 LOW (=)
XD | 59 53 RIRS3STHIEH 10 ]
12 21 ')
q b
q
q
q
b
b
9 b
T b
b
OO SOOOHDEHEER
e
q
b
qd ‘)
Ia ? 23 $ 88| J7
OPTION
CONNECTOR 2 3 456 |p7
IR EEKE X
b J1939 HIGH (1
FB1-F8 gy s
FB1-F9 = J1939 CAN BUSS

J1939 oW

2
?
FB1-F5 ———

HR100

AFTERCOOLER
DRAIN HEATER
HR101

Wz
AFTERCOOLER
DRAIN HEATER

HR102

Wz
WATER SEPARATOR
DRAIN HEATER

10 OPTION | T 2 | J12
HEATER
CONNECTOR

P12

[ ]

Aftercooler Option Control System Schematic 46612520 Rev.A



(24VDC SWITCHED) BATTERY+
INPUT 1

(CONTROLLER ID) INPUT 2
(ACTUATOR DRIVE 1> OUTPUT 1
(ACTUATOR DRIVE 2> OUTPUT 2
(ACTUATOR DRIVE 3> OUTPUT 3
(ACTUATOR DRIVE 4> OUTPUT 4
(SENSOR SUPPLY) 5VDC OUTPUT
(24VDC SWITCHED) BATTERY+
INPUT 3

INPUT 7

(BATTERY-) GND

(COOLER TEMP.)> INPUT 4
INPUT 5

(ACTUATOR POSITION) INPUT 6
(24VDC SWITCHED) BATTERY+
INPUT 8

(SENSOR RETURN) GND

RXD

TXD

(BATTERY-) GND

J1939 LOW (=

J1939 HIGH (+) | 23e+4~~W008-YELLOW-18
IQ TCU
CONTROLLER
CONNECTOR
7
1e
(24VDC SWITCHED) BATTERY+ | 2e1—WO001-RED-ORANGE-16
CONEECEa T0 BATTERY- | 3e{—W005-BROWN-16
COMPRESSOR HARNESS J1939 HIGH (+) 40~~~ W008-YELLONW-18-~aaaaannaaaaadd HR100
J1939 LOW (=) | SevM~W003-DARK GREEN-18-as~araaasand
! ———W024-DARK BLUE—1B—,01—/\N\/—20\—H025—BROHN—1B—
AFTERCOOLER
IQ DRAIN HEATER
OPTION
CONNECTOR HR101
12 L Wo25-DARK BLUE—15—,01—/V\/\/—20\—w027—BRowN—1s
CONNECTS TO 24VDC HEATER CONTROL | 1e-—H024-DARK BLUE-16 oA COOLER,
COMPRESSOR HARNESS BATTERY= | 2¢7—W025-BROKN-15 HR102
HE }\$ER L 028-DARK BLUE—1S—01J\N\/—20—H012—BR0HN—1E
CONNECTOR

Aftercooler Option Harness

P100

ACT100

WO15-YELLOW-18—1@A

10
2e
3e-
40-
56
Be-
70—
80
e
10e
11e
120
130
140
150+
160
17e
186+
19e
200
210+
226

—W002-RED-ORANGE-16

—WO10-WHITE-18
—W017-YELLOW-18——— E3
—WO16-YELLOW-18
—WO020-WHITE-18
—MW018-WHITE-18
—MWO011-PURPLE-18

E4

WO19-WHITE-18—-B
ES

@ W022-BROWN-WHITE-18—7-eC
WO14-WHITE-18—eD

—W004-RED-ORANGE-16—

—MWO06-BROWN-16
—WO13-YELLOW-18

WO11-PURPLE-18—7eE
oF

LOUVER
ACTUATOR

RT100

WO13-YELLOW-18—-eA

—W014-WHITE-18

—W003-RED-ORANGE-16——9 E 1

—MW021-BROWN-WHITE-18

—MWO007-BROWN-16 @®E2
r~~WO03-DARK GREEN-18

WO23-BROWN-WHITE-18—7®B

AFTERCOOLER
TEMPERATURE
SENSOR

WATER SEPARATOR
DRAIN HEATER

Schematic 46610821 Rev.A



PRIMARY FILTER 1 9 18 ACT100
DIFFERENTIAL OND | g 4 23$E3$ ; o
PRESSURE 5VDC OUTPUT 5 o8
SENSOR 8 5 [INPUT 1 DELTA P SENSORS ID w | Lowver
(0-300 PSID) INUTS |, < [ouTPUT 3 o> | ACTUATOR
- [[OUTPUT 4 >
INPUT 2 CONTROLLER ID Ja
F
SE%ﬂﬁ?ﬁ?&J?b&FR 12 INPUT 6 ACTUATOR POSITION *
PRESSURE
SENSOR
(0-300 PSID) INPUT B 1Q
RT100 TCU
INPUT 4 CONTROLLER
AFTERCOOLER re 13
TEMPERATURE ne (P100)
SENSOR Be
HR100
SPARE —NPUT 3 14 K >
SPARE —NPUT 7 |4y AFTERCOOLER
RXD | g oo | 1239 LOW () . ., DRAIN HEATER
TXD J1939 HIGH (+) . HR101
20 23 SO
12 21 Wz
AFTERCOOLER
¢ g DRAIN HEATER
¢ 9 HR102
b 31 2=
b SECONDARY FILTER
¢ DRAIN HEATER
q HR103
g L g g
1 2
PRIMARY FILTER
DRAIN HEATER
) HR104
b DOOOOSOEK| Wz
g WATER SEPARATOR
) DRAIN HEATER
¢ 9
q q
b
10 tssese|w 10 OPTION | T 2 | J12
OPTION HEATER
CONNECTOR | 1 2 3 ¢ 5 8 | p7 CONNECTOR | 1 2 | p12
B b J1939 HIGH (+) B
Egl_ig L g A i J1933 CAN BUSS FB1-F5 1
= J7938 LOW D =
IQ Option Control System Schematic 46612513 Rev.A



P100 E6 WO19-WHITE-18—FeB
(24VDC SWITCHED) BATTERY+ | 1e1—H002-RED-ORANGE-16 0 v D
(DELTA P SENSORS ID) INPUT 1 | 2e1—W038-YELLOW-18 ESQ ";22—PURPLE—1B——0E
(CONTROLLER ID) INPUT 2 | 3e1—W012-WHITE-18 b o
(ACTUATOR DRIVE 1) OUTPUT 1 40——H017—YELLOH—1B—j)E3
(ACTUATOR DRIVE 2) OUTPUT 2 | Se-—MW016-YELLOW-18——— LOUVER
(ACTUATOR DRIVE 3) OUTPUT 3| Be-{—MW020-WHITE-18 E4 ACTUATOR
C(ACTUATOR DRIVE 4) OUTPUT 4 | 7e—WO018-WHITE-18
(SENSOR SUPPLY) 5VDC OUTPUT | 8e1—HW021-PURPLE-18
(24VDC SWITCHED) BATTERY+ | 9e1—W004-RED-ORANGE-16—— PT100
INPUT 3 | 10e
INPUT 7 | 110 WO029-BROWN-WHITE-18 PE%#E%EE%XER
(BATTERY-) GND | 12¢-—W006-BROWN-16 WO10-ORANGE-18
(COOLER TEMP.) INPUT 4 | 13e-1—WO13-YELLOW-18 WO24-PURPLE-18 PRESSURE SENSOR
(PRIMARY FILTER DIFFERENTIAL PRESS.) INPUT 5 | 14e1—W010-ORANGE-18
(ACTUATOR POSITION) INPUT B | 1561—HW014-WHITE-18 PT101
(24VDC SWITCHED) BATTERY+ | 16e1—W003-RED-ORANGE-16——®E 1 WO28-BROMN-WHITE-18 SECONDARY FILTER
(SECONDARY FILTER DIFFERENTIAL PRESS.) INPUT 8 | 17e1—HW011-ORANGE-18 WO11-ORANGE-18 DIFFERENTIAL
(SENSOR RETURN) GND | 1861—MW026-BROWN-WHITE-18 WO23-PURPLE-18 PRESSURE SENSOR
RXD | 19
TXD | 20e RT100
(??;;SRS; (EN? 21e-—W007-BROWN-16 DE2 YO13-YELLOW-18—lon QE;EE%%EE
—) | 2264~~W0D9-DARK GREEN-18
J1939 HIGH (+) | 23e4~~W008-YELLOW-18 WO31-BROWN-WHITE-18—-eB SENSOR
IQ TCU
CONTROLLER
CONNECTOR
J7
10
(24VDC SWITCHED) BATTERY+ | 2e—WO001-RED-ORANGE-16
CONggcgﬁ T0 BATTERY- | 3e-—W005-BROWN-16
COMPRESSOR HARNESS J1939 HIGH (4) | 4e~p+~WO008-YELLOW-18-~aaaaaanaaanasd HR100
J18933 LOW erHOOS_DARK SREEN-1B s ———W032-DARK |3LUE—1E;—,0—/1 \N\"’\_z WO36-BROWN—-16———
AFTERCOOLER
IQ DRAIN HEATER
OPTION
CONNECTOR HR101
J12 | W033-DARK |3|_u:5-1r5—,o—/1 \AW\ /3R WO37-BROWN-16
CONNECTS TO 24VDC HEATER CONTROL | 1e—W032-DARK BLUE-16 oA COOLER,
COMPRESSOR HARNESS BATTERY- | 2e-—W036-BROWN-16
HR102
HE}\$ER L W034-DARK BLUE—1S—)1J\N\/—20\—H030—BR0HN—1E
CONNECTOR

IQ@ Option Harness

ACT100

WO15-YELLOW-18—1eA

Schematic

SECONDARY FILTER
DRAIN HEATER

HR103

| W035-DARK BLUE-1 s—,-1—/\/\/\/—2\—w025—BR0wN—1 6

PRIMARY FILTER
DRAIN HEATER

HR104

| W039-DARK BLUE-1 8—01—/\N\/—20—w040—BR0HN—1 6

WATER SEPARATOR
DRAIN HEATER

465730139 Rev.A



I—HOOZ—DARK BLUE-16

1 c

L50 |__Z_"|—X D50
A

N

J20 AIR INTAKE
; SHUTOFF VALVE
(24VDC SWITCHED) AIR INTAKE SHUTOFF VALVE CONTROL | 1e+—W001-DARK BLUE-16 SOLENOID
CONPN2EOCTOSN 0 BATTERY- | 2e1—W003-BROWN-16: WOO4—-BROWN-16
ENGINE HARNESS OVERSPEED VERIFY SW. | 3e1—W005-ORANGE-16 550
SWITCH INPUT RETURN | 4e1—W00B-BLACK-18 g > X
AIR SHUTOFF OVOERSPEED
VALVE CONNECTOR VERIEY
SWITCH

Air Intake Shutoff Option Harness Schematic 46586453 Rev.A



J22 K10 B10
CONNECTS TO (24VDC UNSWITCHED) BATTERY+ | Ae]—W001-RED-14 = ol 0 | 02 —w002—0RANGE—144@—3—%05-3%»"4_14
P22 ON BATTERY- | Be——W003-BROWN-14———@—
ENGINE HARNESS 24VDC FUEL PUMP CONTROL | Ce+—WO004-DARK BLUE-18 oA B oL 1006-BROWN-18 FUEL
PUMP
REMOTE
RUEL_PUMR FUREELMOPTUEMP
CONNECTOR EL RV

Remote Fuel Pump Option Harness Schematic 46586461 Rev.A



Compressor and Engine

Compressor and Engine

Compressor and Engine

Reference L Part
Designator Description Number

PT3 Airend Oil Pressure Sensor 54496773
(HP1300 Model Only)

RT1 Separator Tank Temperature 23294820
Sensor

RT2 Discharge Air Temperature 23294820
Sensor

RT3 Ambient Air Temperature Sensor | 23294838

RT4 Air Inlet Temperature Sensor 46611204

S10 Engine Air Filter Restriction 36847838
Switch

S11 Airend Air Filter Restriction Switch | 36847838

S14 Safety Valve Pressure Switch 46568519

S15 Fuel Priming Pump Switch Caterpillar

Part

TB1 Ground Buss Terminal Block 46567039

TR1 J1939 CAN BUSS Terminating 23091804
Resistor

TR2 J1939 CAN BUSS Terminating 23091804
Resistor

TR3 J1939 CAN BUSS Terminating 23091804
Resistor

TR4 J1939 CAN BUSS Terminating 23091804
Resistor

Ul Fuel Level Sensor 46565980

U2 Coolant Level Sensor 22102339

Reference _ Part
Designator Description Number
Titan Controller 46551938
Compressor Harness 46609001
Engine Harness 46609002
Regulation System Harness 46609003
Alternator Harness 46611719
Airend Harness (HP1300 Model) 46609099
Airend Harness (XHP1000 Model) | 46609100
Battery Positive Cable 46575659
Battery Negative Cable 46575660
Battery Negative Stud to Stud 46575661
Cable
Battery Cable Jumper 35128982
Frame Ground Strap 350mm 36783488
Bl Engine Starter Caterpillar
Part
B2 Start Compressor 46576919
B3 CAT RS Fuel Lift Pump Caterpillar
Part
BDS1 Battery Disconnect Switch 46556146
BT1 Battery, 12 VDC 35225788
BT2 Battery, 12 VDC 35225788
CB1 Alternator Circuit Breaker 90 Amp | Caterpillar
Part
D1 Diode 35376169
D2 Diode 35376169
D3 Diode 35376169
DS1 Panel Lamp 46582799
EM1 Emergency Stop 23281017
FB1 Fuse/Relay Center Replacement 46556356
FB1 Fuse/Relay Center Replacement 23366172
Cover
FB1 Fuse/Relay Center Decal Outside | 46574381
Cover
FB1 Fuse/Relay Center Decal Inside 46605979
Cover
FB1-F1 Titan Controller Fuse 10 Amp 23091812
FB1-F2 ViewPort Display Fuse 5 Amp 23326069
FB1-F3 Main Control Switch Fuse 10 Amp | 23091812
FB1-F4 Start Compressor Fuse 20 Amp 23091838
FB1-F5 Regulation Heaters Fuse 15 Amp | 23091820
FB1-F6 Not Used
FB1-F7 Not Used
FB1-F8 Accessory Fuse 10 Amp 23091812
FB1-F9 IQ TCU Controller Fuse 10 Amp 23091812
FB1-F10 | AutoStart Controller Fuse 15 Amp | 23091820
FB2 Fuse/Relay Center Replacement 46556356
FB2 Fuse/Relay Center Replacement 23366172

Cover

Reference . Part
Designator Description Number
FB2 Fuse/Relay Center Decal Outside | 46575499
Cover
FB2 Fuse/Relay Center Decal Inside 46567239
Cover
FB2-F1 Engine ECM Fuse 30 Amp 23091853
FB2-F2 Engine Communication Fuse 10 23091812
Amp
FB2-F3 CAT CEM Fuse 20 Amp 23091838
FB2-F4 CAT RS Fuel Lift Pump Fuse 20 23091838
Amp
FB2-F5 Remote Fuel Pump Fuse 25 Amp | 23091846
FB2-F6 Intake Shutoff Valve Fuse 15 Amp | 23091820
FB2-F7 Not Used
FB2-F8 Not Used
FB2-F9 Not Used
FB2-F10 | Not Used
F30 Main Power Fuse 150 Amp 46556477
F30 Replacement Fuse Holder 45671534
G1 Engine Alternator Caterpillar
Part
HR1 Solenoid Valve Heater 46499687
HR2 Regulator Heater 36854677
HR3 Regulator Heater 36854677
HR4 Shuttle Valve Heater 36841526
HR5 Shuttle Valve Heater 36841526
HR6 Orifice Heater 36841526
HR7 Solenoid Valve Heater 46499687
J5 Replacement Cap with Lanyard 23366768
J63 Replacement Cap with Lanyard 23366768
K1 Engine Starter Relay 36853521
FB1-K11 | Start Compressor Relay 23316250
FB1-K12 | Regulation Heaters Relay 23316250
FB1-K13 | Switched Power Relay 23316250
FB2-K21 | Engine System Switched Power 23316250
Relay
FB2-K22 | CAT RS Fuel Lift Pump Relay 23316250
FB2-K23 | Intake Shutoff Valve Relay 23316250
L1 Start/Run Solenoid Valve 46553075
L2 Unloader Solenoid Valve 46553075
L3 Ether Solenoid Valve 46560665
L10 CRS Selection Valve Caterpillar
Part
P3 Replacement Backshell 23366776
PT1 Separator Tank Pressure Sensor 54496773
(HP1300 Model)
Separator Tank Pressure Sensor
PT1 (XHP1000 Model) 54765946
PT2 Regulation System Pressure 36920825

Sensor




Aftercooler Option

Reference o Part
Designator Description Number
IQ TCU Controller 46569499
IQ Harness 46610822
ACT100 Louver Actuator 36898310
HR100 Aftercooler Drain Heater 36841526
HR101 Aftercooler Drain Heater 36841526
HR102 Water Separator Drain Heater 36841526
RT100 Aftercooler Temperature Sensor 23294820
IQ Option
Reference Description Part
Designator Number
IQ TCU Controller 46569499
IQ Harness 46573020
ACT100 Louver Actuator 36898310
HR100 Aftercooler Drain Heater 36841526
HR101 Aftercooler Drain Heater 36841526
HR102 Secondary Filter Drain Heater 36841526
HR103 Primary Filter Drain Heater 36841526
HR104 Water Separator Drain Heater 36841526
PT100 Primary Filter Differential 46599239
Pressure Sensor
PT101 Secondary Filter Differential 46599239
Pressure Sensor
RT100 Aftercooler Temperature Sensor 23294820
Air Intake Shutoff Option
Reference Description Part
Designator Number
Air Intake Shutoff Harness 46586460
D50 Diode 35376169
L50 Air Intake Shutoff Valve Solenoid | 46578327
S50 Overspeed Verify Switch 54615091
Remote Fuel Pump Option
Reference Description Part
Designator Number
Remote Fuel Pump Harness 46586462
B10 Remote Fuel Pump 46595339
K10 Remote Fuel Pump Relay 36853521
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